SECTION B: HYDRAULIC COMPONENTS

Lift Cylinder . . . . . . . . . . . . 73
TiltCylinder . . . . . . . .. 75
Drive Motor and Parking Brake . . . . . . .. ... ... ... . L. 77
TandemPump . . . . . . . . . . .. .. 79
Gear Pump-Standard . . . . . .. ... L 83
Main Control Valve . . . . . . . .. ... 85
Self-Leveling Valve . . . . . . . . .. ... .. .. ... .. 87
Solenoid Valves - Liftand Tilt. . . . . . . ... .. ... ... ... ... ... 89
Brake Solenoid Valve . . . . . ... ... o 91

79
—
Z
=
4
S
-
>
Q
O
=
—
:

SECTION B

PRINTED IN USA 74 908267/DP0904



LIFT CYLINDER

17035000.cpt

908267/DP0904 75 PRINTED IN USA



LIFT CYLINDER

Ref. Part Quantity

No. No. Description 36/3935
170-35000 HYDRAULIC CYLINDER ASSEMBLY/LIFT 2
1 170-35003 WELDMENT/BARREL 1
2 210-32109 NUT 7/8 GRADE 5 1
3 400-32572 WASHER/SPECIAL 1
4 170-35005  PISTON 1
5 190-32923  KIT/SEAL 1
6 010-32437 GLAND 1
7 210-32179 CAP/HEAD GLAND 1
8 650200 SCREW/SET ALLEN HEAD 5/16 X 5/16 1
9 170-35004 WELDMENT/ROD 1
10 045-31420  BUSHING/BASE OILITE 2
11 570002 ZERK/GREASE STRAIGHT 1/8 1

PRINTED IN USA

76

908267/DP0904



TILT CYLINDER

17035001.cpt

908267/DP0904 77 PRINTED IN USA



TILT CYLINDER

Ref. Part Quantity
No. No. Description 36/3935
170-35001 HYDRAULIC CYLINDER ASSEMBLY/TILT 2
1 170-35006 WELDMENT/BARREL 1
2 210-32109 HEX 7/8 1
3 400-32572 WASHER/SPECIAL 1
4 170-35005  PISTON 1
5 190-32923  KIT/SEAL 1
6 010-32437 GLAND 1
7 210-32179 CAP/HEAD GLAND 1
8 650200 SCREWY/SET 5/16 X 5/16 1
9 170-35007 WELDMENT/ROD 1
10 045-15773  BUSHING 2
11 570005 ZERK/GREASE 90° 1/8 2
12 045-31497  BUSHING 1
PRINTED IN USA 78 908267/DP0904



DRIVE MOTOR AND PARKING BRAKE

drivemtr.cpt

908267/DP0904 79 PRINTED IN USA



DRIVE MOTOR AND PARKING BRAKE

Ref. Part Quantity
No. No. Description 36/3935
250-32605 MOTOR/DRIVE WITH BRAKE 2
REF 320-32693 SHAFT MODULE ASSEMBLY (CONSISTS OF ITEMS 1-4) 1
1 SHAFT/SPLINED 1
2 FILTER/ORIFICE 1
3 ASSEMBLY/BEARING 1
4 NUT/BEARING 1
REF 160-32923 MOUNTING FLANGE MODULE ASSEMBLY (CONSISTS OF ITEMS 5-11) 1
5 MOUNTING FLANGE/BEARING HOUSING 1
6 STOP RING/BEARING BRAKE 1
7 SCREW M6 X 16MM 8
8 PLUG/RELEASE PORT 1
9 PLUG/RELEASE PORT 1
10 SEAL/SHAFT 50MM X 72MM X 8MM 1
11 O-RING 171.2MM X 2.62MM 1
REF 250-32610 BRAKE MODULE ASSEMBLY (CONSISTS OF ITEMS 12-18) 1
12 WASHER/BELLEVILLE 1
13 PISTON 1
14 DISC/OUTER 6
15 DISC/INNER 5
16 O-RING 135MM X 3MM 1
17 SEAL/SHAFT 50MM X 72MM X 8MM 1
18 RING/SNAP 1
REF 160-32924  MOTOR FLANGE MODULE ASSEMBLY (CONSISTS OF ITEMS 19-22) 1
19 FLANGE/MOTOR 1
20 PLUG/DRAIN PORT 1
21 SCREW M10 X 40MM 8
22 O-RING 125MM X 2MM 1
REF 140-32272  GEAR SET MODULE ASSEMBLY (CONSISTS OF 22-24) 1
22 O-RING 125MM X 2MM 1
23 SET/GEAR 1
24 SHAFT/CARDAN 1
REF 310-32691  BOLT MODULE ASSEMBLY (CONSISTS OF ITEM 25) 1
25 SCREW M12 X 150MM 9
REF 250-32612  END COVER MODULE ASSEMBLY (CONSISTS OF ITEMS 20, 26-41) 1
26 END COVER/VALVE HOUSE 1
27 PIN/GUIDE 5MM DIAMETER X 14MM 1
28 PLATE/BALANCE 1
29 PLUG/MAIN PORT 2
30 RING/BACKUP 1
31 RING/BACKUP 2
32 380-32426  SPRING 6
33 O-RING 40MM X 2MM 1
34 O-RING 63MM X 2MM 1
35 VALVE/FLUSHING 1
36 230-32748  PLUG 1
37 O-RING 9MM X 1.5MM 1
38 SPACER 1
39 045-31491  STOP/FLUSHING VALVE 2
40 380-32423  SPRING 2
41 NAMEPLATE 1
REF 170-35011 VALVING MODULE ASSEMBLY (CONSISTS OF ITEMS 22, 42-46) 1
42 VALVE/DISC 1
43 PLATE/CHANNEL 1
44 DRIVE/VALVE 1
45 PIN/GUIDE 4MM DIAMETER X 42MM 3
46 350-32584 RING/STOP 1
47 190-32928 REPAIR KIT/SEAL (CONSISTS OF ITEMS 10, 11, 17, 22, 30, 31, 33, 34 AND 37) 1
PRINTED IN USA 80 908267/DP0904



TANDEM PUMP

Tandem Pump / Gear Pump End

908267/DP0904 81 PRINTED IN USA



TANDEM PUMP

Ref. Part Quantity
No. No. Description 36/3935
1 170-35077 PUMP/GEAR 1
2 310-32694 SCREW 2
3 350-32583  O-RING 1
4 350-27518 RING/RETAINING 1
5 350-32599  RING/RETAINING 1
6 010-32444 BEARING 1
7 320-32697 SHAFT 1
8 310-32693 SCREW/SOCKET HEAD 4
9 REF BRACKET/LIFTING 1
10 400-32575 WASHER 3
11 160-32929  HOUSING/VARIABLE 1
12 131577 PLUG 2
13 350-32424  O-RING 2
14 220-32346  PIN 2
15 010-32434 BEARING/TAPERED ROLLER 2
16 350-32580  O-RING 2
17 330-33736  COVER/TRUNNION 1
18 650486 CAP/SCREW 8
19 330-33795  ASSEMBLY/TRUNNION COVER 1
20 335-32308  SEAL 1
21 160-32930  SWASHPLATE/VARIABLE 1
22 400-32574  PLATE/THRUST 1
23 190-32936  KIT/CYLINDER BLOCK 1
24 170-35089  PLATE/VALVE 1
25 220-32683  PIN/SLOTTED 1
26 170-35088  ASSEMBLY/SCR VALVE/5000 PSI (345 BAR) 2
27 350-32423  O-RING 2
28 350-32240  O-RING 2
29 130-32236  GASKET/END CAP 1
30 190-32937  SEAL KIT/OVERHAUL (ITEMS 3, 16, 20, 27, 28 AND 29) 1
31 190-32938 ___ KIT/SEAL GEAR PUMP (ITEM 1) 1

PRINTED IN USA

82

908267/DP0904



TANDEM PUMP

Tandem Pump / Engine End

eng_end.png

908267/DP0904 83 PRINTED IN USA



TANDEM PUMP

Ref. Part Quantity
No. No. Description 36/3935
1 350-32599 RING/RETAINING 1
2 350-32600  O-RING 1
3 335-32306  CARRIER/SEAL 1
4 335-32307  TIP/SEAL 1
5 350-32601  RING/RETAINING 1
6 010-32442  BEARING 1
7 320-32696 SHAFT/PUMP 1
8 160-32928 HOUSING/VARIABLE 1
9 131577 PLUG 2
10 350-32424 O-RING 3
11 REF BRACKET/LIFTING 1
12 310-32693  SCREW/SOCKET HEAD 4
13 010-32434  BEARING/TAPERED ROLLER 2
14 350-32580  O-RING 2
15 330-33736  COVER/TRUNNION 1
16 650486 SCREW/CAP 8
17 335-32308  SEAL 1
18 330-33795  ASSEMBLY/TRUNNION COVER 1
19 220-32346  PIN 2
20 160-32930  SWASHPLATE/VARIABLE 1
21 400-32574  PLATE/THRUST 1
22 190-32936  KIT/CYLINDER BLOCK 1
23 170-35087  PLATE/VALVE 1
24 220-32683  PIN/SLOTTED 1
25 130-32236  GASKET/END CAP 1
26 010-32443  BEARING/NEEDLE 2
27 160-32931  SECTION/CENTER 1
28 170-35088  ASSEMBLY/SCR VALVE 5000 PSI (345 BAR) 2
29 350-32240  O-RING 2
30 350-32423  O-RING 2
31 100-32173  COUPLING 1
32 230-32745  PLUG ASSEMBLY/CHARGE RELIEF 1
33 360-32653  SHIM KIT/CHARGE RELIEF 1
34 380-32427  SPRING/COMPRESSION 1
35 170-34981  POPPET/CHARGE RELIEF 1
36 190-32937 SEAL KIT/OVERHAUL (ITEMS 2, 4, 10, 14, 17, 25, 29 AND 30) 1

PRINTED IN USA

84

908267/DP0904



GEAR PUMP

(1) 2 pcs.

T
\\\\\\\\\\\\\\\\

gearpump.png

0000000000000

IIIIIIIIIIII



GEAR PUMP

Ref. Part Quantity

No. No. Description 36/3935
170-35077 PUMP/GEAR 1

1 190-32938 KIT/SEAL REPAIR 1

PRINTED IN USA 86 908267/DP0904



MAIN CONTROL VALVE

& <
; N .' b “\ S <
\@ ,:g._-‘_ %) Q” A7~
e D
. e @%ﬁ.\)’ i

SN (@ £3) Q

nnnnnnnnnnnnn

908267/DP0904 87 PRINTED IN USA



MAIN CONTROL VALVE

Ref. Part Quantity
No. No. Description 36/3935
1 170-35019 VALVE ASSEMBLY/CONTROL
2 170-35086 VALVE ASSEMBLY/RELIEF
3 190-32595  KIT/DETENT
4 190-32583 CENTERING KIT/TILT SPOOL

190-32599 KIT/O-RING

Aalaw NN Al a2 a

5 190-32689  KIT/FLOAT DETENT
6 650734 CARRIAGE/BOLT 5/16 X 2-1/4
7 071701 HEX/NUT CENTERLOCK 5/16
8 190-32670  KIT/LOAD CHECK
9 310-32561  SCREW
10 400-32475  WASHER/SPECIAL
PRESSURE SETTINGS AMOUNT OF PRESSURE
CONTROL VALVE RELIEF 2750+50 PSI @ Full Throttle (189+3 bar)

PRINTED IN USA 88 908267/DP0904



SELF-LEVELING VALVE

17043029.cpt

908267/DP0904 89 PRINTED IN USA



SELF-LEVELING VALVE

Ref. Part Quantity
No. No. Description 36/3935
170-34029 VALVE/SELF-LEVELING 1
1 170-34460 PLUNGER 2
2 380-32400 SPRING 2
3 230-32647 ASSEMBLY/PLUG 2
4 220-32584 PIN 1
5 230-32547 CAP/ADJUSTMENT 1
6 310-32557 SCREW/SET 1
7 210-32129 NUT/JAM 1
8 420-34798 COVER 1
9 230-32549 ASSEMBLY/PLUG 2
10 380-32379  SPRING 1
11 230-32743  ASSEMBLY/PLUG 1
12 350-27299  RING/RETAINING 1
13 190-32917  KIT/SEAL 1
PRINTED IN USA 90 908267/DP0904



LIFT AND TILT SOLENOID VALVE

17035009.cpt

908267/DP0904 91 PRINTED IN USA



LIFT AND TILT SOLENOID VALVE

Ref. Part Quantity
No. No. Description 36/3935
170-35009 VALVE/MANIFOLD 2
1 170-35083 VALVE/SOLENOID LESS COIL 2
190-32933 KIT/SEAL, REFERENCE NUMBER 1 2
170-35084 COIL, REFERENCE NUMBER 1 2
2 170-35073 VALVE/RELIEF 2
190-32934 KIT/SEAL, REFERENCE NUMBER 2 2
PRINTED IN USA 92 908267/DP0904



BRAKE SOLENOID VALVE

manifold.png

908267/DP0904 93 PRINTED IN USA



BRAKE SOLENOID VALVE

Ref. Part Quantity

No. No. Description 36/3935
170-34994 VALVE ASSEMBLY/BRAKE SOLENOID 1

1 170-35085 VALVE ASSEMBLY/BRAKE SOLENOID, LESS COIL 1
190-32935 KIT/SEAL REPAIR, FOR ITEM 1 1
170-34809 COIL, FORITEM 1 1

2 230-32747 PLUG/HOLLOW HEX 1

PRINTED IN USA 94 908267/DP0904



SECTION NOTES

908267/DP0904 95 PRINTED IN USA



SECTION C: ENGINE SERVICE PARTS (3TNE88 ONLY)*

CylinderBlock . . . . . . . . . ... . . 95

GearHousing. . . . . . . . . . . . . e 97

Flywheel Housingand Oil Sump. . . . . . . . .. ... ... ... ....... 99 E
Cylinder Head and Valve Cover . . . . . . . ... ... ... ... ...... 101 m
Camshaft and DrivingGear. . . . . . ... .. ... ... ... ........ 103 <
Crankshaftand Piston. . . . . . .. .. .. .. ... ... .. ......... 105 m
Intake Manifold . . . . . . ... Lo 107 m
Exhaust Manifold . . . . .. ... .. ... ... . ... .. ... 109 U
Lubrication Oil System . . . . . . . . . . . . . ... ... 111 -
Cooling Water System . . . . . . . . . . . . . 113 >
Fuel Injection Pump. . . . . . . . . . ... . 115 m
GOVernor . . . . . . . e e e e e e 119 %
Fuel Injection Valve. . . . . . .. .. ... .. .. .. ... 123 m
FuelLine . . . . . . . . . . e 125 Z
Starter Motor . . . . . . . . .. 127 p—
Alternator . . . . . .. L e 129 U
Gasket Set. . . . . . . L 131 %

* 3TNV 88 engine service part numbers available in
Publication Form 917105

O
4
O
e
=
®,
>
)

PRINTED IN USA 96 908267/DP0904



CYLINDER BLOCK

cylblock.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 97 PRINTED IN USA



CYLINDER BLOCK

Ref. Part Quantity
No. No. Description 36/3935
1 425-36238 BLOCK ASSY/CYLINDER 1
2 BLOCK ASSY/CYLINDER 1
3 BLOCK/CYLINDER 1
4 425-34721 PLUG 1/4 3
5 425-34722 PLUG 1
6 425-34730 BOLT/METAL CAP 8
7 CAP/BEARING 1
8 CAP/BEARING 3
9 425-36239 PLUG/SCREW 1/8 1
10 425-36240 PLUG 50MM 1
11 425-34725  PLUG 12MM 2
12 425-34726  PLUG 30MM 6
13 425-34732  BUSHING/CAMSHAFT 1
14 BEARING/MAIN 4
15 BEARING/MAIN UPPER 4
16 BEARING/MAIN LOWER 4
17 425-35931  SET/MAIN BEARING 4
18 BEARING/MAIN BEARING 4
19 BEARING/MAIN BEARING 4
20 425-34731  METAL/THRUST 2
21 THRUST BEARING/LOWER 2
22 THRUST BEARING/UPPER 2
23 425-34638  STUD/CYLINDER HEAD 14
24 425-36241  GASKET 1
25 425-34735  METAL/THRUST 1/4 1
26 LOWER BEARING/THRUST 2
27 UPPER BEARING/THRUST 2
28 425-34734  THRUST/MAIN METAL 1/4 4
29 UPPER BEARING/MAIN 4
30 LOWER BEARING/MAIN 4

PRINTED IN USA

98

908267/DP0904



GEAR HOUSING

908267/DP0904 99 PRINTED IN USA



GEAR HOUSING

Ref. Part Quantity
No. No. Description 36/3935
1 425-34737 HOUSING ASSY/GEAR 1
2 HOUSING/GEARS 1
3 425-34673  SEAL/OIL 1
4 425-34738 FLANGE/GEARS HOUSING 1
5 425-34739 STUD M8 X 22MM 3
6 425-34740 CAP/LUBRICATION OIL SUPPLY 1
7 425-34741 COVER/HO-P 1
8 425-35164 BOLT M6 X16MM PLATED 2
9 425-34743 PIPE/KNOCK 2
10 425-34772 RETAINER 1
11 425-34681  O-RING/FUEL INJECTION PUMP 1
12 425-34744  O-RING 2
13 425-34745  O-RING 1
14 425-34729  BOLT M8 X 12MM PLATED 4
15 425-34733 BOLT M8 X 16MM PLATED 1
16 425-34733  BOLT M8 X 16MM PLATED 3
17 425-34746  BOLT M8 X 20MM PLATED 2
18 425-34747  BOLT M8 X 45MM PLATED 6
19 425-34748  BOLT M8 X 55MM PLATED 3
20 425-34749  BOLT M8 X 85MM PLATED 4
21 425-35206  NUT M8 3
22 425-34750  WASHER/SEAL 4
23 425-34750  WASHER/SEAL 1
24 425-34751  COVER/BLIND 1
25 425-34763  O-RING 1
26 REF GASKET/LIQUID 1

PRINTED IN USA

100

908267/DP0904



FLYWHEEL HOUSING AND OIL SUMP

X-MARKED PARTS ARE NOT SOLD SEPARATELY

101 PRINTED IN USA

908267/DP0904



FLYWHEEL HOUSING AND OIL SUMP

Ref. Part Quantity
No. No. Description 36/3935
1 425-34695 PIN/PARALLEL M8 X 16MM 2
2 425-34754 HOUSING/FLYWHEEL 1
3 425-34756 CAP/FLYWHEEL COVER 1
4 656007 BOLT M10 X 25MM 6
5 310-32407 BOLT M10 X 30MM 4
6 425-35429 SPACER/OIL SUMP 1
7 425-36256 SUMP ASSY/LUBRICATION OIL 1
8 425-34753 PLUG M22 1
9 PAN/OIL 1
10 425-36242 O-RING 1
11 425-34733  BOLT M8 X 16MM PLATED 4
12 425-34765  BOLT M8 X 25MM PLATED 2
13 425-34747  BOLT M8 X 45MM PLATED 20
14 425-34695  PIN/PARALLEL M8 X 16MM 2
15 425-34757 CASE ASSY/OIL SEAL 1
16 CASE/OIL SEAL 1
17 425-34759  SEAL/OIL 1
18 425-34760  BOLT/COLLAR M8 X 30MM 6
19 REF GASKET/LIQUID 1
20 425-34761  BOLT M8 X 35MM PLATED 3

PRINTED IN USA 102 908267/DP0904



CYLINDER HEAD AND VALVE COVER

cylheadb.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 103 PRINTED IN USA



CYLINDER HEAD AND VALVE COVER

Ref. Part Quantity
No. No. Description 36/3935
1 425-34771 PIPE/BREATHER 1
2 LIFTER/ENGINE 2
3 425-34733 BOLT M8 X 16MM PLATED 4
4 425-36243 HEAD ASSY/CYLINDER 1
5 HEAD ASSY/CYLINDER 1
6 HEAD/CYLINDER 1
7 ROTOR 3
8 425-34642 GUIDE/VALVE 3
9 GUIDE/VALVE 3
10 425-34641 GUIDE/VALVE 3
11 425-34780  STUD M6 X 20MM PLATED 6
12 425-34779  PLUG 40MM 2
13 425-34640  VALVE/INTAKE 3
14 425-34639  VALVE/EXHAUST 3
15 425-34643 SPRING/VALVE 6
16 425-34644  RETAINER/SPRING 6
17 425-34646  COTTER/FIGURE 8 6
18 425-34645  SEAL/VALVE STEM 3
19 425-34645  SEAL/VALVE STEM 3
20 425-34782  CAP/VALVE 6
21 425-34647  PROTECTOR/NOZZLE 3
22 425-34796  SEAT/NOZZLE 3
23 425-34795  RETAINER 3
24 425-34776  O-RING 3
25 425-34781  NUTM6 6
26 425-35431  SHAFT ASSY/ROCKER 1
27 425-34787  SUPPORT/ROCKER ARM 2
28 425-34788  SUPPORT/ROCKER ARM 2
29 425-34789  SPRING 3
30 425-35432  SHAFT/ROCKER ARM 1
31 SHAFT 1
32 PLUG 10MM 2
33 425-34790  ARM ASSY/ROCKER 6
34 425-36244  SCREW/NALVE 6
35 ARM 6
36 425-34791 NUT M8 X P1.0 6
37 425-34793 STUD M8 X 18MM PLATED 3
38 425-34765 BOLT M8 X 25MM PLATED 2
39 425-34766  BOLT M8 X 50MM PLATED 6
40 425-35433  ASSEMBLY/VALVE COVER 1
41 425-34740 CAP/LUBRICATION OIL SUPPLY 1
42 425-34745 O-RING 1
43 BONNET 1
44 425-35434 GASKET/BONNET 1
45 425-36245 COVER/BREATHER 1
46 425-34768 PLATE/SHELTER 1
47 425-34769 BAFFLE/BREATHER 1
48 425-34770 O-RING 1
49 425-34733 BOLT M8 X 16MM PLATED 2
50 425-34775 KNOB 3
51 425-34783 PIN/SPRING M6 X 12MM 2

PRINTED IN USA

104

908267/DP0904



CAMSHAFT AND DRIVING GEAR

cccccccccccc

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 105 PRINTED IN USA



CAMSHAFT AND DRIVING GEAR

Ref. Part Quantity
No. No. Description 36/3935
1 425-34808 TAPPET 6
2 425-34809 ROD/PUSH 6
3 425-36252 ASSEMBLY/CAMSHAFT 1
4 425-34656 METAL/THRUST” 1
5 CAMSHAFT 1
6 425-34807 GEAR/CAMSHAFT 1
7 425-34810 KEY M7 X 14MM 1
8 425-34797 BOLT M8 X 14MM PLATED 2
9 425-34812 GEAR WITH BRUSH 1
10 BUSH/IDLE GEAR 1
11 BUSHING/IDLE GEAR 1
12 425-34813  BUSHING/IDLE GEAR 1
13 425-36186  GEAR 1
14 425-36187  BOLT/FUEL INJECTION - PUMP 4
15 425-34811 SHAFT/IDLE GEAR 1
16 425-34747  BOLT M8 X 45MM PLATED 2
PRINTED IN USA 106 908267/DP0904



CRANKSHAFT AND PISTON

crnkpist.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY 10

908267/DP0904 107 PRINTED IN USA



CRANKSHAFT AND PISTON

Ref. Part Quantity
No. No. Description 36/3935
1 425-36253 ASSEMBLY/CRANKSHAFT 1
2 425-34695 PIN/PARALLEL M8 X 16MM 1
3 CRANKSHAFT 1
4 425-34814 GEAR/CRANKSHAFT 1
5 425-34810 KEY M7 X 14MM 1
6 BALL/STEEL 1/4 3
7 425-34815 PIN/SPRING 4MM X 10MM 1
8 425-35447 V-PULLEY/CRANKSHAFT 1
9 425-34817 WASHER 1
10 425-34818 BOLT/V-PULLEY 1
11 425-34693  BOLT/FLYWHEEL 6
12 425-35448  FLYWHEEL WITH RING GEAR 1
13 FLYWHEEL 1
14 425-34694  GEAR/RING 1
15 425-36254 PISTON WITH RING 3
16 PISTON 3
17 425-36007  RING SET/PISTON 3
18 RING/TOP 3
19 RING/SECOND 3
20 RING/OIL 3
21 425-35936  PIN/PISTON 3
22 425-35937  CIR-CLIP 26MM 6
23 425-34698  ROD ASSY/CONNECTING 3
24 ROD/CONNECTING 3
25 BUSHING/PISTON PIN 3
26 425-34699  BUSHING/PISTON PIN 3
27 425-34659  BOLT/CONNECTING ROD 6
28 425-34660  BEARING/CRANK PIN 3
29 BEARING 6
30 425-36255  PISTON WITH RING 3
31 PISTON 3
32 425-36010  SET/RING 3
33 RING/COMPRESSION 3
34 RING/COMPRESSION 3
35 RING/OIL CONTROL 3
36 425-34822 METAL/PIN 3
37 BEARING 6

PRINTED IN USA

108

908267/DP0904



INTAKE MANIFOLD

908267/DP0904 109 PRINTED IN USA



INTAKE MANIFOLD

Ref. Part Quantity
No. No. Description 36/3935
1 425-35435 MANIFOLD/AIR INTAKE 1

2 425-36246 GASKET 1

3 425-34765 BOLT M8 X 25MM PLATED 4

4 425-34804 BEND 1

5 425-34649 GASKET 1

6 425-34805 BOLT M8 X 40MM PLATED 2

7 425-34802 HEATER/AIR 1

8 425-34803 GASKET/AIR HEATER 1

9 425-34800 BOLT M8 X 80MM PLATED 2
PRINTED IN USA 110 908267/DP0904



EXHAUST MANIFOLD

exhstman.png

908267/DP0904 111 PRINTED IN USA



EXHAUST MANIFOLD

Ref. Part Quantity
No. No. Description 36/3935
1 425-36247 MANIFOLD/EXHAUST 1
2 425-36248 GASKET/EXHAUST MANIFOLD” 1
3 42535206  NUT M8 2
4 425-34805 BOLT M8 X 40MM PLATED 4
5 425-36249 BOLT M8 X 22MM 4
6 425-36250 STUD M8 X 40MM PLATED 2
7 425-36251 GASKET 1

PRINTED IN USA

112

908267/DP0904



LUBRICATION OIL SYSTEM

40

44

luboilsy.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 113 PRINTED IN USA



LUBRICATION OIL SYSTEM

Ref. Part Quantity
No. No. Description 36/3935
1 425-36257 PUMP ASSY/LUBRICATION OIL (L.O.) 1
2 BODY 1
3 COVER/L.O. PUMP 1
4 VALVE/RELIEF 1
5 ROTOR 1
6 ROTOR/INNER 1
7 SHAFT/L.O. PUMP 1
8 ROTOR/OUTER 1
9 PIN 1
10 GEAR/L.O. PUMP 1
11 SPRING 1
12 PLUG 1
13 PIN/SPRING 4MM X 8MM 2
14 425-34825  GUIDE/DIPSTICK 1
15 425-34828  GASKET 1
16 425-34829  PIPE ASSY/OIL INLET 1
17 INLET 1
18 PIPE 1
19 FLANGE 1
20 425-34761  BOLT M8 X 35MM PLATED 2
21 425-34830  BRACKET/STRAINER 1
22 425-34831  GASKET 1
23 137500 FILTER/OIL 1
24 425-35940  BOLT/L.O. STRAINER 1
25 425-34833  NUT 1
26 425-34744  O-RING 1
27 425-34746  BOLT M8 X 20MM PLATED 3
28 425-34684  SWITCH 1
29 425-34835  BOLT/PIPE JOINT 10MM 1
30 425-35445  PIPE ASSY/L.O. 1
31 JOINT 8MM 1
32 JOINT 10MM 1
33 PIPE/L.O. 1
34 425-36191  BOLT WITH SEAL WASHER 1
35 425-34836  BOLT/PIPE JOINT 8MM 1
36 425-34750 WASHER/SEAL 1
37 425-34967 WASHER/SEAL 2
38 425-34701 GASKET/L.O. PUMP 1
39 425-34823  BOLT M6 X 25MM 4
40 425-36258  DIPSTICK 1
41 425-34750 WASHER/SEAL 1
42 425-36259 GUIDE/DIPSTICK 1
43 425-34827 O-RING 1
44 425-34733 BOLT M8 X 16MM PLATED 1
PRINTED IN USA 114 908267/DP0904



COOLING WATER SYSTEM

coolwsys.png

908267/DP0904

LOOSE PART

X-MARKED PARTS ARE NOT SOLD SEPARATELY

115

PRINTED IN USA



COOLING WATER SYSTEM

Ref. Part Quantity
No. No. Description 36/3935
1 425-34683 SWITCH/THERMO (110 C) 1
2 425-35977 PUMP ASSY/COOLANT 1
3 BODY/COOLING WATER PUMP 1
4 GASKET 1
5 PLATE 1
6 IMPELLER 1
7 SHAFT WITH BEARING 1
8 SEAT/PULLEY 1
9 SEAL/MECHANICAL 1
10 PLUG/SCREW 1/8 1
11 SCREW 3
12 PLUG 1/4 1
13 425-36260  PLUG/SCREW 3/8 2
14 425-34838  BOLT M8 X 60MM PLATED 3
15 425-34688 V-BELT 1
16 425-36261  V-PULLEY 1
17 425-34853  CLAMP 38MM 4
18 425-34842  SPACER 1
19 425-34841  BOLT M6 X 25MM 4
20 425-35942  COVER/THERMOSTAT 1
21 425-34704  GASKET 1
22 425-36018  THERMOSTAT 1
23 425-34705 ~ GASKET 1
24 425-34849  GASKET/THERMO CASE 1
25 425-34746  BOLT M8 X 20MM PLATED 2
26 425-36285 ~ THERMOMETER 1
27 425-34707  GASKET 16MM 1
28 425-34707  GASKET 1
29 425-35943  JOINT 1
30 425-36262  O-RING 1
31 425-34733  BOLT M8 X 16MM PLATED 3
32 425-36263  GASKET 1
33 425-36264  ASSEMBLY/COCK 1/4 1
34 BODY/COCK 1
35 VALVE 1

PRINTED IN USA

116

908267/DP0904



FUEL INJECTION PUMP

" @% B \
36
51 83 & o 33

B3
19— —x29
15— ¥—s2 ]—27
8—xes
17 S—x12
15— q }—11
X20——@ X13

e——55

X24 (inc .X56~X73)
18+X19
X23-

I

81

86 40 (inc.

X41~X44)

fuelinjp.png

908267/DP0904

X-MARKED PARTS ARE NOT SOLD SEPARATELY

117

PRINTED IN USA



FUEL INJECTION PUMP

Ref. Part Quantity
No. No. Description 36/3935
1 425-36265 PUMP ASSY/FUEL INJECT 1
2 PUMP ASSY/FUEL INJECTION 1
3 BODY/FUEL INJECTION PUMP 1
4 425-34895 BOLT M5 X 30MM PLATED 2
5 425-35465 STUD/FEED PUMP 2
6 425-36266 ~ CAMSHAFT 1
7 656047 NUT M6 2
8 425-34857 BALL BEARING/THRUST 1
9 425-36195 SUPPORT 1
10 425-34859 KEY 1
11 425-36267  PLUNGER WITH BARREL 3
12 BARREL 3
13 PLUNGER 3
14 425-34860  PIN/BARREL LOCKING 3
15 425-34861 RETAINER 3
16 425-34862  SPRING SHOE/PLUNGER 3
17 425-34863  SPRING/PLUNGER 3
18 425-34864  ASSEMBLY/TAPPET 3
19 GUIDE/ROLLER 3
20 BOLT/ADJUSTING 3
21 ASSEMBLY/ROLLER 3
22 ROLLER/INNER 3
23 ROLLER 3
24 PIN/ROLLER 3
25 425-34868  LOCKING/TAPPET 3
26 425-34678  O-RING 3
27 425-36268  ASSEMBLY/VALVE 3
28 SEAT 3
29 VALVE 3
30 425-36197  VALVE SPRING/DELIVERY 3
31 425-36198  VALVE GUARD/DELIVERY 3
32 425-34710  GASKET/DELIVERY 3
33 425-34677  O-RING/DELIVERY 3
34 425-36199  STOPPER/VALVE 3
35 425-34871  LOCKING (A) 2
36 425-34872 LOCKING (B) 2
37 425-35459 DEFLECTOR 1
38 425-34874 CHECK BOLT/DEFLECTOR 1
39 425-34899  PLUG M16 1
40 425-34875  SHIM SET/ADJUSTING 1
41 PACKING 1
42 PACKING 1
43 PACKING 1
44 PACKING 1
45 425-35460 RACK/CONTROL 1
46 425-34877 BUSH/RACK 1
47 425-34878 SPACER/AUXILIARY SPRING 1
48 425-34711 CIR-CLIP 1
49 425-34879 PINION/CONTROL 3
50 425-34880  SCREW/PINION 3

PRINTED IN USA

Parts List Continued On Next Page

118

908267/DP0904



FUEL INJECTION PUMP

" @% B \
36
51 83 & o 33

B3
19— —x29
15— ¥—s2 ]—27
8—xes
17 S—x12
15— q }—11
X20——@ X13

e——55

X24 (inc .X56~X73)
18+X19
X23-

I

81

86 40 (inc.

X41~X44)

fuelinjp.png

908267/DP0904

X-MARKED PARTS ARE NOT SOLD SEPARATELY

119

PRINTED IN USA



FUEL INJECTION PUMP

(CONTINUED FROM PREVIOUS PAGE)

Ref. Part Quantity
No. No. Description 36/3935
51 425-36269 PINION 3
52 425-34882 PLUG M12 1
53 425-34680  O-RING 1
54 425-34883  SPRING/RACK 1
55 425-34884  PACK/SHIM 3
56 SHIM 3
57 SHIM 3
58 SHIM 3
59 SHIM 3
60 SHIM 3
61 SHIM 3
62 SHIM 3
63 SHIM 3
64 SHIM 3
65 SHIM 3
66 SHIM 3
67 SHIM 3
68 SHIM 3
69 SHIM 3
70 SHIM 3
71 SHIM 3
72 SHIM 3
73 SHIM 3
74 425-35461  COVER 1
75 425-35462  PACKING 1
76 425-36270  COVER/SIDE 1
77 425-35464  GASKET/SIDE COVER 1
78 425-34888  LOCKING/RACK 1
79 LABEL/CAUTION 1
80 425-34889  SPACER 1
81 425-34890  SPACER 1
82 425-35949  WASHER/SEAL 1
83 425-34968  WASHER/SPRING 2
84 425-34891  WASHER/SPRING 2
85 425-34892  PIN/SPRING M5 X 10MM 2
86 425-34893 BEARING/BALL 1
87 425-34894 O-RING 1
88 425-36271  SCREW M5 X 12MM 8
89 425-34898  SCREW M6 X 16MM 4
90 425-36200  ASSEMBLY/FLANGE 1
91 FLANGE 1
92 425-34902 WASHER/SPRING 1
93 210-32084 NUT M12 1
94 LABEL/ENGINE MODEL 1
95 PUMP ASSEMBLY/FUEL 1
96 425-34714 GASKET 1
97 425-34713 PUMP ASSY/FUEL FEED 1
98 GOVERNOR ASSY/THREE LEVER 1

PRINTED IN USA

120

908267/DP0904



GOVERNOR

26
(inc .X27~%30)

X48 X46 X49 x47 16
L__l_._'__l____l
ij15

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 121 PRINTED IN USA



GOVERNOR

Ref. Part Quantity
No. No. Description 36/3935
1 GOVERNOR ASSY/THREE LEVER 1
2 425-34678 O-RING 1
3 CASE/GOVERNOR 1
4 42535950  PACKING 1
5 425-35951  COVER 1
6 425-35952 PACKING 1
7 425-34941 LINK 1
8 425-34942 LINK 1
9 425-34943 LINK 1
10 425-36272 WEIGHT ASSY/GOVERNOR 1
11 WEIGHT 3
12 PIN/GOVERNOR WEIGHT 3
13 SUPPORT/GOVERNOR WEIGHT 1
14 425-34949  SLEEVE 1
15 425-35953 SLEEVE 1
16 425-35954  SLEEVE 1
17 425-36273  SHAFT ASSY/CONTROL 1
18 SHAFT 1
19 HOOK 1
20 425-34951  SPACER/SHAFT 1
21 SPACER 1
22 SPACER 1
23 SPACER 1
24 425-36274  BOLT/REVOLUTION LIMIT 2
25 425-34981  BOLT/IDLE LIMIT 1
26 425-34955  ASSEMBLY/SPACER 2
27 SPACER/GOVERNOR LEVER 2
28 SPACER/GOVERNOR LEVER 2
29 SPACER/GOVERNOR LEVER 2
30 SPACER/GOVERNOR LEVER 2
31 425-36001  SHAFT/GOVERNOR LEVER 1
32 425-36275  LEVER ASSY/GOVERNOR 1
33 425-35347  SET/SHIM 2
34 SHIM 2
35 SHIM 2
36 SHIM 2
37 SHIM 2
38 SHIM 2
39 SHIM 2
40 SHIM 2
41 SHIM 2
42 SHIM 2
43 SHIM 2
44 LEVER 1
45 LEVER ASSY/GOVERNOR 1

PRINTED IN USA

Parts List Continued On Next Page

122

908267/DP0904



GOVERNOR

26
(inc .X27~%30)

X48 X46 X49 x47 16
L__l_._'__l____l
ij15

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 123 PRINTED IN USA



GOVERNOR

(CONTINUED FROM PREVIOUS PAGE)

Ref. Part Quantity
No. No. Description 36/3935
46 LEVER 1
47 SHIFTER 1
48 CIRCLIP 1
49 PIN/SPRING M2 X 4MM 1
50 LEVER 1
51 425-36294 SPRING/SET 1
52 BUSHING 2
53 RETAINER 1
54 HOOK/TENSION LEVER 1
55 PIN 1
56 WASHER/SPRING M5 2
57 BOLT M6 X 10MM PLATED 1
58 BOLT M5 X 10MM PLATED 2
59 425-34679  O-RING 1
60 425-35352 RETAINER/SHAFT 1
61 425-34964  BOLT/WASHER BASED 1
62 425-34965  NUT/LOCK M6 1
63 425-34966  WASHER 1
64 425-35957  WASHER/SEAL 2
65 425-34967  WASHER/SEAL 1
66 425-35959  WASHER/SEAL 2
67 425-34971  WASHER 1
68 425-35960  PIN/SNAP 2
69 425-34975  PLUG M10 1
70 425-35961  O-RING 1
71 425-35263  BOLT M6 X 10MM PLATED 1
72 425-34978  NUT/LOCK M12 PLATED 2
73 425-35263  BOLT M6 X 10MM PLATED 4
74 425-35962  BOLT M6 X 14MM PLATED 2
75 425-34977  BOL M6 X 20MM PLATED 6
76 425-34984  NUT/LOCK M6 2
77 425-35370  NUT/CAP 1
78 425-34952  LEVER/CONTROL 1
79 425-36276  BOLT/CONTROL 1
80 425-34961  SPRING/FUEL CONTROL 1
81 425-34668 SPRING/GOVERNOR 1
82 42534963  NUT/CAP 1
83 425-35925  SOLENOID/STOP 1
84 425-35206  NUT M8 1
85 WIRE 1
86 LEAD 1
PRINTED IN USA 124 908267/DP0904



FUEL INJECTION VALVE

X47 X‘l‘?’) X4BX4E%44
1

40
fuelinjv.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 125 PRINTED IN USA



FUEL INJECTION VALVE

Ref. Part Quantity
No. No. Description 36/3935
1 425-36277 VALVE ASSY/FUEL INJECTION 3
2 425-36278 ASSEMBLY/NOZZLE 3
3 VALVE 3
4 BODY 3
5 425-34903 NUT/NOZZLE CASE 3
6 425-34904 HOLDER ASSY/NOZZLE 3
7 BODY/NOZZLE HOLDER 3
8 PIPE/FUEL RETURN 3
9 425-34666 SPRING/NOZZLE 3
10 425-34905 SEAT/NOZZLE SPRING 3
11 425-34906  PLATE/STOP 3
12 425-34907  PIN 6
13 425-34667  PACK/SHIM 3
14 SHIM 3
15 SHIM 3
16 SHIM 3
17 SHIM 3
18 SHIM 3
19 SHIM 3
20 SHIM 3
21 SHIM 3
22 SHIM 3
23 SHIM 3
24 SHIM 3
25 425-35452  RETAINER/INJECTION PIPE 1
26 CLAMP/UPPER 1
27 CLAMP/LOWER 1
28 425-35305  BOLT/HEX SOCKET M4 X 14MM 2
29 425-36279  ASSEMBLY/PIPE 1
30 425-36280  PIPE/FUEL INJECTION 1
31 425-36281  PIPE/FUEL INJECTION 1
32 425-36282  PIPE/FUEL INJECTION 1
33 425-34928  CLAMP 5
34 425-34674  PIPE/FUEL 2
35 425-36283  PIPE ASSY/RETURN 1
36 425-34928 CLAMP 2
37 425-34932 PIPE/FUEL RETURN 1
38 42534933 JOINT 1
39 425-34929  CAP 1
40 425-34934  VALVE ASSY/CHECK 1
41 SET/SHIM 1
42 SHIM 2
43 SHIM 1
44 BODY/CHECK VALVE 1
45 SPRING 1
46 BALL/STEEL 1/4 1
47 PLUG M10 1
48 42535959  WASHER/SEAL 2
49 425-36284 PIPE ASSY/FUEL OIL 1
50 425-34916 CLAMP 2
51 425-35451 PIPE/FUEL OIL 1

PRINTED IN USA

126

908267/DP0904



FUEL LINE

fuelline.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 127 PRINTED IN USA



FUEL LINE

Ref. Part Quantity
No. No. Description 36/3935
1 425-35973 STRAINER ASSY/FUEL 1
2 425-34920 VALVE/TAPER 1
3 425-34921 SPRING/TAPER VALVE 1
4 425-34636 ELEMENT/FUEL 1
5 BODY/STRAINER 1
6 425-34922 LEVER 1
7 425-34923 CUP/STRAINER 1
8 425-34924 RING/RETAINING 1
9 425-34925 SPRING 1
10 425-34926 SCREW M4 1
11 425-34744  O-RING 1
12 425-34827  O-RING 1
13 425-34927  O-RING 1
14 425-35329  BOLT WITH WASHER M8 X 70MM 1
15 425-34914 BOLT/PIPE JOINT 1
16 425-34915  JOINT/PIPE 1
17 425-35959  WASHER/SEAL 2
18 425-36286  PIPE ASSY/FUEL OIL 1
19 425-34916  CLAMP M12 2
20 425-36287  PIPE/FUEL 1
21 425-36284  PIPE ASSY/FUEL OIL 1
22 425-34916  CLAMP M12 2
23 425-36289  PIPE/FUEL OIL 1
PRINTED IN USA 128 908267/DP0904



STARTER MOTOR

strtmotr.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 129 PRINTED IN USA



STARTER MOTOR

Ref. Part Quantity
No. No. Description 36/3935
1 425-36290 STARTING MOTOR 1
2 425-36291 ARMATURE 1
3 425-34669 BEARING (1) 1
4 425-34670 BEARING (2) 1
5 425-34985  COIL ASSEMBLY/FIELD 1
6 425-36292  BRUSH 2
7 425-36293 HOLDER ASSY/BRUSH 1
8 425-36292 BRUSH 2
9 425-36295 SPRING/START BRUSH 4
10 425-36296 COVER/REAR 1
11 425-35477  HOUSING ASSY/GEAR 1
12 425-34999  HOUSING/CENTER 1
13 425-34994  SWITCH ASSY/MAGNETIC 1
14 425-34993  LEVER SET/SHIFT 1
15 LEVER/SHIFT 1
16 SPRING 1
17 425-34996  COVER/DUST 1
18 425-36297  BOLT/THROUGH 2
19 425-35482  ASSEMBLY/PINION 1
20 425-34718  SHAFT/PINION 1
21 425-34991  STOPPER SET/PINION 1
22 STOPPER 1
23 SPRING/SHAFT RETURN 1
24 CLIP 1
25 425-36298  ASSEMBLY/CLUTCH 1
26 425-36299  BEARING/BALL 1
27 425-36300  BEARING/BALL 1
28 425-34997  BOLT M6 X 32MM PLATED 2
29 425-34998  BOLT M6 X 40MM PLATED 3
30 425-36301  BOLT M12 X 30MM PLATED 2
PRINTED IN USA 130 908267/DP0904



ALTERNATOR

generatr.png

908267/DP0904 131 PRINTED IN USA



ALTERNATOR

Ref. Part Quantity
No. No. Description 36/3935
1 425-35773 ALTERNATOR 1
2 425-36302 ASSEMBLY/ROTOR 1
3 425-36303 BEARING/BALL 1
4 425-36304 BRACKET ASSY/FRONT 1
5 425-36305  PULLEY 1
6 425-36306  KIT/SCREW 1
7 425-36307 BRACKET ASSY/REAR 1
8 425-36202 BOLT M8 X 110MM 1
9 425-36203 NUT/ALTERNATOR 1
10 425-35997 SPACER 1
11 425-35999  ADJUSTER 1
12 425-36204  BOLT 1
13 425-34766  BOLT M8 X 50MM PLATED 1
PRINTED IN USA 132 908267/DP0904



GASKET SET

gasktset.png

908267/DP0904 133 PRINTED IN USA



GASKET SET

Ref. Part Quantity
No. No. Description 36/3935
1 425-36288 SET/GASKET 1
2 425-34770 O-RING 1A S-50.0 1
3 425-34701 GASKET/LUBRICATION OIL PUMP 1
4 425-34828 GASKET 1
5 425-34831 GASKET 1
6 425-36263  GASKET 1
7 425-34750 WASHER/SEAL 8S 7
8 425-34681 O-RING/FUEL INJECTION PUMP 1
9 425-35959 WASHER/SEAL 128 4
10 425-34967 WASHER/SEAL 10S 2
11 425-34744  O-RING 1A P-16.0 3
12 425-36262  O-RING/COOLING WATER PUMP 1
13 425-34763  O-RING 1A S-24.0 1
14 425-34803  GASKET/AIR HEATER 1
15 425-34745 O-RING 1A P-32.0 2
16 425-34849  GASKET/THERMO CASE 1
17 425-36241  GASKET 1
18 425-35434  GASKET/BONNET 1
19 425-34645  SEAL/VALVE STEM 3
20 425-34645  SEAL/VALVE STEM 3
21 425-34647  PROTECTOR/NOZZLE 3
22 425-34796  SEAT/NOZZLE 3
23 425-35424  GASKET 1
24 425-36248  GASKET/EXHAUST MANIFOLD 1
25 425-34649  GASKET 1
26 425-34707  GASKET 16 1
27 425-34704  GASKET 1
28 425-34705 ~ GASKET 1
29 425-34776  O-RING 1A P 12.0 3
30 425-36251  GASKET 1
31 425-34827  O-RING 1A P-10A 1
32 425-34707  GASKET 10 1
PRINTED IN USA 134 908267/DP0904



SECTION NOTES

908267/DP0904 135 PRINTED IN USA



SECTION D: KITS AND ACCESSORIES

Kit Description. . . . . . . .. .. ... ... ... ... ... Page#/Stock #

Cab - Door with Wiper & Washer Kit 808265 . . . . . . . .. ... ... ... 135 7))
Cab - Impact Resistant Door Kit 808382 . . . . . . . .. ... ... ...... 136 m
Horn Kit 808274 . . . . . . .« 137

Four Point Lifting Kit 808273 . . . . . . . . . . . .. ... ... .. 138 E
Mirror, Rear View Kit 808269 . . . . . . . . . . . . . ... ... . ... ... 139 o
Electrical Disconnect Switch Kit 808240. . . . . . . . .. ... ... .. ... 139 %
Pre-Cleaner Kit 808277. . . . . .o i it 140 €3
Engine Block Heater Kit 805855 . . . . . . . . . . . . .. ... ... ..... 140 U
Backup Alarm Kit 808264 . . . . . .. .. 141 @)
Cab - Sliding Side Windows Kit 808266 . . . . . . . .. . ... ... ..... 142 <
Strobe Light Kit 808279 . . . . . . . . . . ... 142 Q
Cab - Heater/Defroster Kit 808267 . . . . . . . . ... ... ... ... .... 143

Interior Dome Light Kit 808271 . . . . . . . . . .. ... ... ... .. ... 144 %
Battery Disconnect Switch Kit 808240 . . . . . . . . . . .. ... ... .... 144 m
Hydraulic Self-Leveling Kit 808263 . . . . . . . ... ... ... ... .... 145 E
Cab - Door Interlock Kit 830600 . . . . . . .. ... ... ... .. ..., 146 E
Coolant Temperature Gauge Kit 810212 . . . . . . . . . ... ... ... ... 146

Tires. . . . o o 147 g
Auxiliary Hydraulics, Hands Only Kit . . . . . . . . ... ... ... ... 808261 Q
Auxiliary Hydraulics, Hands/Foot Kit . . . . . . .. ... ... ...... 808262 Z
Deluxe Sound Package Kit (no sliding windows) . . . .. ... ... ... 808272 o
Cab - Vinyl Enclosure Kit. . . . . ... ... ... ... ... ... ... 808268 ;
3InchSeatBeltKit. . . . . ... ... 808278 Q
Rear Counterweight Kit. . . . . . ... ... ... ... ... ....... 808383 m
Engine Auto Shutdown Kit . . . . . . . oo 808270 N
Exhaust Purifier Kit. . . . . ... ... .. oL 808442

Manualand Key Kit. . . . . ... .. ... ... 808276

Suspension Seat Kit. . . . . . ... ... .. ... L 808280

PRINTED IN USA 136 908267/DP0904



KITS AND ACCESSORIES

808265 Cab Door with Wiper Kit

FRONT FRAME

MEMBER

Ref. Part Qty. Ref. Part Qty.
No. No. Description Req. No. No. Description Regq.
808265 KIT/DOOR CAB WITH WIPER. ... .... 1 13 650510 SCREW/SELF-TAPPING 5/16 X 1/2...3
1 246-26748 ASSY/CABDOOR .................. 1 14 420-36187 STRIKER/DOOR LATCH ............ 1
2 170-35075 SPRING/GAS ...... ... ... 1 15 330-33782 PLATE/STRIKER SUPPORT ......... 1
3 350-32595 CLIP/GASSPRING ................. 2 16 654046 WASHER/FLAT 7/16 ... ............. 1
4 200-32699 STUD/BALL 1BMM.................. 2 17 071705 NUT/HEX CENTERLOCK 7/16 ....... 1
5 330-33784 WELDMENT/THRESHOLD RIGHT ... .1 18 170-35076 SPRING/GAS ........... ... ... 1
6 030-31848 BOLT/CARRIAGE 1/4 X 5/8.......... 4 19 654002 WASHER/FLAT 1/4 .. ... ........... 1
7 070634 NUT/HEX WHIZLOCK 1/4 ........... 4 20 650835 SCREW/CAP 1/4 X 1....... . ... ... 1
8 310-19471 SCREW/CAP 1/4 X 1/2.............. 4 21 650577 SCREW/CAP 5/16 X 1-1/2 .. ......... 1
9 330-33783 WELDMENT/THRESHOLD LEFT ..... 1 22 071701 NUT/HEX CENTERLOCK 5/16 ....... 1
10 420-36231 FOAM/ROPS SEAL ................. 3 23 040-33560 WELDMENT/HINGE ................ 2
11 330-33797 COVER/CLEAN OUT ACCESS ....... 1 24 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 ...4

12 330-33780 DOORSILL/TOP ...t 1

908267/DP0904 137 PRINTED IN USA



KITS AND ACCESSORIES

808382 Impact Resistant Door Kit

Ref. Part Qty

No. No. Description Req
808382 KIT/IMPACT RESISTANT DOOR 1
1 246-26755 ASSY/IMPACT DOOR 1
2 330-33780  SILL/DOOR 1
3 650510 SCREW/SELF-TAPPING 5/16 X 1/2 3
4 040-33560 WELDMENT/HINGE 2
5 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 4
6 071705 NUT/HEX CENTERLOCK 7/16 1
7 330-33783 WELDMENT/THRESHOLD LEFT 1
8 330-33784 WELDMENT/THRESHOLD RIGHT 1
9 310-19471 SCREW/CAP WHIZLOCK 1/4 X 1/2 4
10 650748 BOLT/CARRIAGE 1/4 X 5/8 4
11 070634 NUT/HEX WHIZLOCK 1/4 4
12 170-35075  GAS SPRING/CAB DOOR 1
13 200-32699 STUD/BALL 13MM 2
14 350-32595 CLIP/GAS SPRING 2
15 420-36027  BUMPER/RUBBER 2
16 310-32288  SCREW/MACHINE ROUND HEAD #8 X 3/4 2
17 650606 WASHER/FLAT #8 6
18 420-36187  STRIKER/DOOR LATCH 1
19 330-33782  PLATE/STRIKER SUPPORT 1
20 654046 WASHER/FLAT 7/16 1

PRINTED IN USA

138

908267/DP0904



KITS AND ACCESSORIES

808274 Horn Kit

CONNECT TO HORN
LEAD OF ENGINE
WIRE HARNESS

TO HORN [N
UPRI1GHT

THREAD THROUGH LEVER

Ot

GROUND: HORN TO
MOUNTING BOLT

f e
\7‘,1_ngiij’?ﬂlﬂtﬂ
4

Ref. Part Qty.
No. No. Description Req.
808274 KIT/HORN 1
1 420-19111 HORN 1
2 081380 SCREW/CAP 5/16 X 3/4 1
3 210-19470 NUT/HEX WHIZLOCK 5/16 1
4 420-35703 HARNESS/WIRE 1
5 420-36175  ASSEMBLY/HORN SWITCH AND WIRE 1
6 420-34463 JUMPER WIRE/GROUND 1
7 055648 TIE/WIRE 6
8 651087 WASHER/STAR 1
9 045-31501 ADAPTER HORN BUTTON/T-BAR 1
908267/DP0904 139 PRINTED IN USA



KITS AND ACCESSORIES

808273 Four Point Lift Kit

Ref. Part Qty.

No. No. Description Req.
808273 KIT/FOUR POINT LIFT 1
1 040-33607 HOOK/LIFT FRONT RIGHT 1
2 040-33608 HOOK/LIFT FRONT LEFT 1
3 650453 SCREW/CAP 1/2 X 1-1/2 6
4 654030 WASHER/LOCK 1/2 6
5 654009 WASHER/FLAT 1/2 12
6 653018 NUT/HEX 1/2 6
7 137718 DECAL/LIFT POINT 4

PRINTED IN USA

140

908267/DP0904



KITS AND ACCESSORIES

808269 Rear View Mirror Kit

ﬁ 7 ROI/DS

3 4 2
Ref. Part Qty.
No. No. Description Req.
808269 KIT/REAR VIEW MIRROR 1
1 420-33166 MIRROR 1
2 090-32535 PLATE/MIRROR MOUNT 1
3 420-35550 PLUG 1
4 650943 SCREW/MACHINE 1/4 X 1/2 2
808240 Battery Disconnect Switch Kit
5
"
/23
/
1
—
4
BATTERY
GROUND
CABLE
Ref. Part Qty.
No. No. Description Req.
808240 KIT/BATTERY DISCONNECT SWITCH 1
1 091666 SWITCH/DISCONNECT 1
2 091677 PLATE/FACE 1
3 040-33767  BRACKET 1
4 420-36171 CABLE/BATTERY 1
5 076589 SCREW/CAP WHIZLOCK 3/8 X 1 2
908267/DP0904 141 PRINTED IN USA



KITS AND ACCESSORIES

AIR CLEANER
ASSEMBLY

808277 Pre-Cleaner Kit

MOUNT ING CLAMP
SUPPL IED WITH
PRE-CLEANER

420-36203
PRE-CLEANER

\\\\\—PARTICLE DISCHARGE SLOT

VACUATOR VALVE LOCATE UNDER PRE-CLEANER

Ref. Part Qty.
No. No. Description Req.
808277 KIT/PRE-CLEANER 1
1 420-36203  PRE-CLEANER 1
805855 Block Heater Kit
AN
/
( N
3,
1
2
Ref. Part Qty.
No. No. Description Req.
805855 KIT/BLOCK HEATER 1
1 420-34978  HEATER/FROST PLUG 1
121481 CORD/HEATER 1

PRINTED IN USA

142 908267/DP0904



KITS AND ACCESSORIES

808264 Backup Alarm Kit

TOP DOOR OR COVER
OF ENGINE AREA

)
5
=0\
¢y PACKARD
CONNECTORS
BRACKET CONTROL
MOUNT, WELDED
TO FRAME
]
Ref. Part Qty
No. No. Description Req
808264 KIT/BACKUP ALARM 1
1 420-36233  WIRE/JUMPER 21 1
2 420-33614  TERMINAL/ADAPTER 2
3 090-32539  PLATE/SWITCH MOUNTING 2
4 040-33771  BRACKET/ALARM MOUNT 1
5 650485 SCREW/CAP 5/16 X 5/8 2
6 653007 NUT/HEX 5/16 2
7 040-33629  PLATE/SWITCH MOUNT 2
8 310-32624  SCREW/SELF-TAPPING #10 X 5/8 4
9 650488 SCREW/CAP 3/8 X 3/4 2
10 653010 NUT/HEX 3/8 2
11 090-32433  SWITCH 2
12 650549 WASHER/LOCK 3/16 4
13 420-35714  WIRE 1
14 420-36232  WIRE/JUMPER 3 2
15 420-35049  ALARM 1
16 070634 NUT/HEX WHIZLOCK 1/4 5
17 650748 BOLT/CARRIAGE 1/4 X 5/8 5
18 330-33581  COVER 1
19 420-19498  GROMMET 1
20 42025986  CONNECTOR/ BULLET MALE 1
21 42021409 CLIP/INSULATED 2
22 055648 TIE/WIRE 8

908267/DP0904

143

PRINTED IN USA



KITS AND ACCESSORIES

808266 Sliding Side Window Kit

Ref. Part Qty.

No. No. Description Req.
808266 KIT/SLIDING SIDE WINDOW 1

1 420-36177 ASSEMBLY/SLIDING WINDOW LEFT 1

2 420-36178 ASSEMBLY/SLIDING WINDOW RIGHT 1

3 040-33768 BRACKET ASSEMBLY/WINDOW 2

4 650815 SCREW/MACHINE ROUND HEAD #10-24NC X 3/4 34

5 210-32030 NUT/HEX WHIZLOCK #10-24NC 34

6 420-36122 SIDE WINDOW/LOWER FRONT 2

7 090-32560  ASSEMBLY/LATCH AR

8 420-36344  GLASS/FRONT SLIDING AR

9 420-36345  GLASS/REAR SLIDING AR

808279 Strobe Light Kit

Ref. Part Qty.

No. No. Description Req.
808279 KIT/STROBE LIGHT 1

1 088296 STROBE 1

2 040-33776  BRACKET/STROBE MOUNTING 1

3 650835 SCREW/CAP 1/4-20NC X 1 2

4 420-36241___ WIRE JUMPER/BLACK 24 1

5 420-36240 WIRE JUMPER/RED 36" 1

6 420-33614 TERMINAL/ADAPTER 1

7 420-35257 CONNECTOR/FEMALE BULLET 2

8 420-30377 GROMMET/RUBBER 3

9 078151 CONNECTOR/TAP 1

PRINTED IN USA 144 908267/DP0904



KITS AND ACCESSORIES

808267 Cab - Heater/Defroster Kit

9 REMOVE

SEE
DETAIL <

s
N

/

1

| 7/
\

\\ 8 & 9

\\\DETAIL///

FIREWALL

X ENGINE
WIRE HARNESS K 7 COMPARTMENT
GUARD
ELECTRICAL .-’
HOOK-UP Y7 L HEAT CONTROL CABLE
Ref. Part Qty.
No. No. Description Req.
808267 KIT/CAB - HEATER/DEFROSTER 1
1 420-36248 HEATER/CAB 1
2 170-35080 HOSE/HEATER SHORT 3
3 230-32633 VALVE/CABLE CONTROL 1
4 170-34425 HOSE/VALVE TO HEATER 1
5 170-35081 HOSE/HEATER LONG 1
6 420-33527 CLAMP/HOSE 10
7 420-32828 CLIP/INSULATED 4
8 650448 SCREWI/CAP 1/4 X 3/4 2
9 654002 WASHER/FLAT 1/4 2
10 420-34304 TIE/CABLE 1
1 420-36148 FOAM/LEFT SIDE 1
12 650943 SCREW/MACHINE 1/4 X 1/2 10
13 230-32755 ASSEMBLY/BULKHEAD (COMES WITH HEATER) 1
14 420-36247 FILTER (COMES WITH HEATER) 1
15 330-33796 HOUSING WELDMENT/FILTER (COMES WITH HEATER) 1
16 420-36123 PLATE WELDMENT/MOTOR COVER (COMES WITH HEATER) 1
17 650510 SCREW/SELF-TAPPING 5/16 X 1/2 1
18 123352 ADAPTER 3/8 2
19 230-32655 ADAPTER/STRAIGHT 3/8 1
20 230-13983 FITTING/90° ELBOW 1
21 420-35998 PLUG 3/8 2
22 420-35942 PLUG 1/2 6

908267/DP0904 145

PRINTED IN USA



KITS AND ACCESSORIES

REMOVE

LARGE NOTCH

NOTE LOCATION OF

ROPS

808271 Interior Dome Light Kit

Ref. Part Qty.
No. No. Description Req.
808271 KIT/INTERIOR DOME LIGHT 1
1 420-36172  LIGHT/DOME 1
2 310-32688  SCREW/MACHINE FLAT HEAD #6-32NC X 1/2 2
3 650848 WASHER/FLAT #6 2
4 210-32182  NUT/HEX CENTERLOCK #6-32NC 2
5 090-32537  PLATE 1
6 650943 SCREW/MACHINE 1/4-20NC X 1/2 2
808240 Battery Disconnect Switch Kit
1
=,
/ 3
_— 1

BATTERY

GROUND

CABLE
Ref. Part Qty.
No. No. Description Req.
1 091666 SWITCH/DISCONNECT 1
2 091667 PLATE/FACE 1
3 040-33767  BRACKET 1
4 420-36171  CABLE/BATTERY 1
5 076589 SCREW/CAP 3/8 X 1 2

PRINTED IN USA

146

908267/DP0904



KITS AND ACCESSORIES

808263 Hydraulic Self-Leveling Kit

AN

Ref. Part Qty.
No. No. Description Req.
1 170-34029 VALVE/SELF LEVELING 1
2 652040 BOLT/CARRIAGE 5/16 - 18NC X 2-1/2 2
3 654006 WASHER/FLAT 3/8 2
4 071701 NUT/HEX CENTERLOCK 5/16 - 18NC 2
5 076031 ADJUSTABLE ELBOW 90° 7/8 SAE - 3/4 JIC 3
6 230-32754 O-RING PORT ADAPTER 7/8 SAE TO 3/4 JIC FEMALE 1
7 350-32424 O-RING 7/8 4
8 170-19212 HYDRAULIC HOSE ASSEMBLY/SELF LEVEL /TO LOCK VALVE 2
9 054626 CONNECTOR/STRAIGHT 3/4 SAE - 3/4 JIC 1
10 350-32423  O-RING 3/4 2
1 088935 TEE/SWIVEL FEMALE SIDE OUTLET 3/4 JIC 1
12 114742 ADJUSTABLE TEE 3/4 SAE - 3/4 JIC 1
13 040-33755 BRACKET/BULKHEAD RETAINER 1
14 650687 BOLT/CARRIAGE 5/16 - 18NC X 3/4 1
15 210-19470 NUT/HEX WHIZLOCK 5/16 - 18NC 1
16 135578 BULKHEAD/TUBE TEE 3/4 JIC - SELF LEVEL END 1
17 210-21556 NUT BULKHEAD 1

908267/DP0904

147

PRINTED IN USA



KITS AND ACCESSORIES

830600 Cab-Door Interlock Kit

13/64 DIA
2 PLACES

INSIDE DOOR LATCH

| ® 5/8 DIA
15/32
13/64 DIA

2 PLACES

FRONT LH ROPS POST

Ref Part Ref Part
No No. Description Qty No. No. Description Qty
1 420-36264 SWITCH ASSEMBLY/PROXIMITY ... .1 9  420-36263 HARNESS/WIRE ................... 1
2 650815 SCREW/MACHINE #10 X 3/4 ........ 2 10 055648 TIE/CABLE .. ..ot 3
3 650584 WASHER/FLAT #10. .. .............. 8 11 121587 MAGNET/SWITCH ACTUATOR ...... 1
4 650549 WASHER/LOCK #10 .. .............. 4 12 127963 SWITCH/PROXIMITY ............... 1
5 650550 NUT/HEX#10. ... 4 13 650327 SCREW/MACHINE #6 X 3/4 ......... 4
6  330-33781 MOUNT/PROXIMITY SWITCH........ 1 14 651314 WASHER/LOCK #6 ................. 4
7  360-32657 SPACER/SWITCH MOUNT .......... 1 15 650848 WASHER/FLAT #6. ... ..o, 4
8  310-30337 SCREW/MACHINE #10 X 1-1/2....... 2 16 650658 NUT/HEX#6 .. ... 4
ENGINE
COOLANT
TEMPERATURE
(OPTION)
810212 Coolant Temperature Gauge Kit
|
|
Al EI
HEET
HEF
g :
Ref Part Qty.
No. No. Description Reqd.
REF 810212 KIT/COOLANT TEMP GAUGE 1
137113 GAUGE/COOLANT TEMP. 1

PRINTED IN USA

148

908267/DP0904



KITS AND ACCESSORIES

TIRES

Description Stock#

Specify left or right side mounting on tire and wheel sets when ordering:

e Tire and Rim 6.50 x 16 - 5.50 Solid Rubber-lonly. . . . . . .. ... .. ... ..... 808286
* Tire 650 x 16 - 5.50 Solid Rubber-lonly . . . .. ... ... ... ... ....... 410-32415
e Rim-lonly .. ... ... . . . . e e 410-32416
* Tireand Rim 27 x 8.50 x 15 Flotation 8-ply . . . . . . .. ... ... ... ... ..... 808243
e Tire and Rim 27 x 10.50 x 15 Flotation 8-ply. . . . . . . . . . . ... ... ... ..... 808245
e Tire and Rim 10 x 16.5 Flotation 8-ply . . . . . . . . .. .. .. ... ... ... ..... 808246
e Tireand Rim27x8.50x 158-ply-lonly. . . . . ... ... ... ... .. .. ..... 808282
e Tire27x850x158-ply-lonly. . ... ... ... .. .. . ... . ......... 410-32451
e RimISx7JA-lonly. ... ... . . ... . e 410-32460
e ValveStem. . . . . . . .. e 420-23622
e Tireand Rim 27 x 10.50 - 15.00 8-ply-lonly. . . . . . . .. ... ... ... ...... 808283
* Tire27x10.50-15.008ply-lonly. ... ... ... ... ... ... . ....... 410-32425
e RmISx8LB-lonly. . ... ... ... .. . 410-32457
e ValveStem. . . . . . . . .. e e 420-23622
e Tire and Rim 6.50 x 16 Solid Rubber. . . . . . . . ... ... .. ... ... ....... 808284
e Tire and Rim 10 x 16.5 Flotation 8-ply-lonly . . . . . .. ... ... ... .. ..... 808285
e Tire 10x 16.5 Heavy Duty 8-ply-lonly. . . . . . ... .. .. ... ... ... ..... 136139
e Rim16.5x825-Tonly. . . ... ... . . . e 410-32464
e ValveStem. . . . . . . . .. e e e 420-23622

908267/DP0904 149 PRINTED IN USA



NUMERICAL INDEX

Part
No.

044204
044205
047542
054202
054202
054202
054202
054202
054202
054202
054626
054626
054626
054626
054816
054816
054819
054885
054994
055005
055064
055335
055648
055648
055648
055648
055648
055897
055897
055981
058610
058615
058615
062023
062023
062397
062756
064354
064354
064543
064669
065415
065415
065415
067455
067455
067750
067761
067761
067823
067847
068034

Page
No.

A A D

30
32
36
38
40
42
44
20
24
26
28
24
26
18

8
18
18
18
14

2
54
58
60
62
18
20
18
26
58
62
10
14
18
48
58
60
50
24
20
20
24
22
26
50
18
26
50
56
48

PRINTED IN USA

Ref.
No.

w o O,

11
16
15
13
16
17
14
16
24

10
27
13
58
41

18
28
19

38

40
30
39
39

N

25
15
15

36

24
17
32
23
16
37

16
38

N

Part
No.

068938
070634
070634
070634
070856
070856
070856
070856
070856
070856
070856
070856
070856
070856
070856
070856
071700
071700
071700
071701
071701
071701
071701
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071704
071704
071704
071704
071704
071704
071704
071706
071706
071706
071706
071706
071706

Page
No.

18
50
52
60

16
20
24
26
32
34
36
40
42
44
54
14
36
54

28
50
86

16
18
22
24
26
34
36
38
40
42
44
46
50
52
30
32
36
38
40
42
44

40
42
44
46
50

Ref.
No.

42
35
14
25

7
28

3

3
21
20
23
14
23

3
27

4
23

6
12
40

4
28

7
17
25
17
29
15
20
10
16
10

8
32
26
39

5
49

5

9
12
17
16
14
17
20
14

6

8
16
15
51

Part
No.

071706
071706
071709
071709
071709
072340
072384
072490
072580
072580
072602
072615
072615
072853
072854
073024
073036
073776
075235
076031
076147
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076589
076589
076589
076880
076880
079108
081371
081374
081374
081374
081374
081374
081380
081840
087850
087850
088040
088442

150

Page
No.

54
56

54
56
60
16
50
20
26
20
20
22
66
66
10
60
16
18
28
26

12
14
22
30
32
34
36
40
42
44
46

40
42
24
26
18
52
16
36
44
54
56
20
10
12
26
60
24

Ref.
No.

37
2
22
38
43
12
12
3
23
22
9
7
6
34
35
4

N
- O

—_

NN N N W WN =2 W-=2NW W= N W -
N0 O WO Wwo PP O OPRPOPEA2WONNNBENNDNODNMOGOODND®DOOWWOG OO

Part
No.

088935
089099
095601
112712
114742
114742
121587
122899
123149
123383
123383
123383
123383
123554
127963
128738
130064
130297
131522
131529
131529
131577
131577
131688
131748
131799
131842
131913
131913
131940
132166
132248
132286
132294
134219
134327
134594
134874
134888
134889
135332
135578
135578
137063
137113
137204
137418
137424
137427
137500
137628
137634

Page

Ref.

e
£
=
Z
o
-
=
S
.
=
=
=
7

908267/DP0904



NUMERICAL INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No. No. No. No.
137637 46 30 570002 46 6 650546 44 8 650774 56 25
137637 65 5 570002 48 18 650548 60 20 650784 14 32
137639 65 6 570002 74 11 650549 60 21 650786 54 3
137647 65 7 570005 24 37 650550 60 22 650790 2 38
137655 65 9 570005 76 11 650552 16 19 650790 26 9
137657 65 10 650200 74 8 650552 30 11 650811 36 35
137658 65 11 650200 76 8 650552 32 7 650815 62 5
137660 65 12 650315 50 33 650552 34 18 650818 26 33
137661 65 13 650394 60 13 650552 36 19 650818 46 4
137683 65 14 650426 8 72 650552 38 18 650834 56 26
137714 65 16 650426 36 23 650552 40 15 650848 52 9
137720 65 17 650437 14 22 650552 42 15 650867 50 2
139438 2 35 650448 50 29 650552 44 19 650943 50 13
140516 65 8 650453 54 35 650553 54 8 650943 60 34
N 140602 62 1 650453 56 21 650553 56 23 650949 2 21
m 182130 6 6 650454 8 66 650568 12 16 650978 16 11
182131 6 5 650454 40 5 650573 16 30 650987 24 22
Q 183934 56 12 650454 42 11 650573 16 33 651020 42 7
183963 66 30 650454 44 15 650577 50 27 651020 44 35
Z 184043 66 29 650484 14 5 650579 8 57 651089 54 11
H 184214 65 15 650486 52 23 650579 40 31 651097 24 2
184306 66 28 650486 80 18 650579 42 25 651097 26 20
q 184436 8 75 650486 82 16 650585 44 22 651160 4 10
< 184482 66 25 650487 16 24 650594 40 8 651168 32 23
184483 66 24 650488 8 68 650630 52 26 651168 40 26
U 184502 66 25 650488 38 7 650631 6 19 651212 52 8
184503 66 24 650488 48 9 650650 30 5 651213 52 11
E 184734 14 29 650490 2 16 650650 30 14 651270 8 73
184735 14 30 650490 2 19 650650 38 10 651297 4 14
m 184737 14 31 650491 34 14 650650 42 19 651308 60 2
186148 6 1 650491 36 13 650650 44 12 651312 36 33
2 186340 14 28 650491 42 31 650658 60 15 651312 38 27
186483 14 27 650491 44 37 650659 60 14 651314 52 10
D 186859 14 3 650491 50 29 650663 6 30 652040 28 2
186889 8 60 650492 24 34 650687 8 39 652055 20 21
Z 186891 58 1 650492 26 31 650687 12 17 652088 42 29
186893 12 5 650493 46 10 650687 26 13 652088 44 42
186942 14 650503 6 11 650687 28 14 653005 14 26
186998 8 74 650503 50 6 650704 2 34 653007 12 15
187020 56 13 650510 2 24 650704 6 24 653018 54 36
187039 56 14 650512 36 5 650704 20 2 653018 56 27
187090 56 15 650517 20 22 650704 26 35 653034 46 26
187091 56 16 650527 22 11 650704 36 8 653034 54 27
187092 56 17 650528 16 14 650704 42 2 653034 56 28
187093 56 18 650533 18 28 650704 44 26 653036 32 22
187362 56 19 650533 38 12 650704 46 22 653036 40 25
187450 56 20 650542 14 8 650704 56 24 653038 4 27
187465 20 18 650542 50 43 650734 86 6 653102 4 9
188492 14 28 650542 56 22 650748 50 38 654002 14 9
188636 6 3 650546 8 59 650773 8 45 654002 50 30
188730 6 2 650546 34 8 650773 22 14 654002 52 24
570002 26 34 650546 36 21 650774 34 11 654004 12 7

908267/DP0904 151 PRINTED IN USA



NUMERICAL INDEX

Part
No.

654004
654004
654006
654006
654006
654006
654009
654009
654009
654009
654012
654022
654022
654024
654024
654024
654024
654028
654028
654046
654046
654046
655001
656001
656007
656007
656010
656011
656047
656048
656048
656048
660000
660031
010-32434
010-32434
010-32437
010-32437
010-32440
010-32441
010-32442
010-32443
010-32444
030-20745
030-31827
030-31873
030-31905
030-31926
030-31934
030-31941
030-31941
030-31941

Page
No.

14
38
28
40
42
50

16
30
56

14
56

12
14
46

16
40
44
52

12
6
100
8
38
116
6
12
38
20
12
80
82
74
76
36
38
82
82
80
4
8
8
50
52
16
32
40
42

PRINTED IN USA

Ref.
No.

12
23
3
34
39
30
13
8
16
29
20
10
30
34
3
6
25
9
5
9
23
27
51
6
8
4
71
4
7
33
2
22
25
20
15
13
6

[o) eI - o))

26

»

70
41
46

38

1"
13

Part
No.

030-31941
030-31948
030-31948
030-31956
030-31960
030-31961
040-33400
040-33432
040-33721
040-33724
040-33725
040-33726
040-33727
040-33728
040-33728
040-33729
040-33733
040-33735
040-33738
040-33738
040-33742
040-33748
040-33748
040-33755
040-33755
040-33756
040-33757
040-33758
040-33761
040-33764
040-33766
040-33766
045-15773
045-31420
045-31420
045-31438
045-31440
045-31440
045-31440
045-31469
045-31469
045-31469
045-31469
045-31469
045-31469
045-31488
045-31488
045-31497
045-31499
045-31500
045-31500
045-31502

Page
No.

44
40
42

50
50
20

[e>lNe>)

22
36
38

N

54
56
54
36
38
26
28
16
16
16
52
54
54
56
76
46
74
46
32
34
44

30
38
40
42
44

36
76
16
50
52
50

Ref.
No.

49
29
23
23
50
48

1
38
16
28
18

5

4
31
25

7
23
23

9
31

5
30
24
12
13
29
23
32
25
21

7
32
10

3
10

Part
No.

050-29352
080-32287
080-32288
080-32290
090-28749
090-30303
090-32042
090-32164
090-32358
090-32358
090-32441
090-32472
090-32478
090-32503
090-32505
090-32506
090-32507
090-32508
090-32509
090-32511
090-32513
090-32514
090-32515
090-32516
090-32517
090-32518
090-32519
090-32520
090-32521
090-32522
090-32523
090-32526
090-32527
090-32527
090-32527
090-32528
090-32529
090-32530
090-32531
090-32532
090-32533
090-32534
090-32536
090-32540
090-32542
090-32543
090-32544
090-32545
090-32545
090-32546
090-32546
090-32547

152

Page
No.

50

N

30

20
34
44
60
60
60
48
30
30
30
30
40

32
32
32
38
38
38
32
48
14
14
40
40
42
44

40
54

50
50
50
50
16
44
44
44
42
44
34
44
34

Ref.
No.

41
12
13
13

3

7
48
26

- WO OO N O

12
13
27
43
64

24

14

13

14
13

34
63

10
25
18
44
45
36
40
25
47
21
12
13

Part
No.

090-32547
090-32548
090-32548
090-32549
090-32549
090-32550
090-32551
090-32552
090-32552
090-32553
090-32553
090-32553
100-32164
100-32167
100-32173
120-32978
120-32981
120-32984
120-32985
120-32985
120-32990
120-32992
120-32994
120-32996
120-32997
130-20364
130-32201
130-32229
130-32230
130-32236
130-32236
160-32740
160-32898
160-32900
160-32923
160-32928
160-32929
160-32930
160-32930
160-32931
170-19212
170-33837
170-33996
170-34029
170-34029
170-34460
170-34590
170-34590
170-34700
170-34770
170-34809
170-34880

Page

Ref.

e
£
=
Z
o
-
=
S
.
=
=
=
7

- B O 0

28
22
34
29

24

908267/DP0904



NUMERICAL INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No. No. No. No.
170-34978 54 32 170-35058 18 26 200-32245 44 36 210-32134 38 20
170-34978 56 41 170-35059 18 33 200-32285 40 16 210-32147 50 40
170-34981 82 35 170-35060 18 32 200-32287 8 49 210-32154 4 25
170-34994 20 20 170-35061 18 31 200-32345 36 20 210-32164 60 18
170-34994 92 170-35064 20 18 200-32449 34 7 210-32179 74 7
170-34995 16 6 170-35065 14 7 200-32449 44 7 210-32179 76 7
170-34999 18 18 170-35066 18 22 200-32615 38 19 210-32183 46 29
170-35000 26 26 170-35067 20 6 200-32617 16 21 220-16148 8 50
170-35000 74 170-35068 32 21 200-32650 52 18 220-28739 30 19
170-35001 24 27 170-35068 34 24 200-32650 54 33 220-28739 32 16
170-35001 76 170-35068 40 24 200-32650 56 42 220-28739 34 20
170-35003 74 1 170-35068 42 36 200-32668 16 21 220-28739 36 26
170-35004 74 9 170-35068 44 51 200-32691 16 10 220-28739 40 17
170-35005 74 4 170-35069 24 15 200-32693 8 53 220-28739 42 33
N 170-35005 76 4 170-35071 52 17 200-32694 8 52 220-28739 44 30
m 170-35006 76 1 170-35072 50 26 200-32696 36 22 220-32346 80 14
170-35007 76 9 170-35073 90 2 200-32697 36 25 220-32346 82 19
Q 170-35009 24 1 170-35077 18 43 200-32698 32 15 220-32397 26 32
170-35009 26 19 170-35077 80 1 200-32698 34 19 220-32584 88 4
Z 170-35009 90 170-35077 84 200-32698 40 20 220-32643 24 33
H 170-35012 18 10 170-35083 90 1 200-32698 42 32 220-32643 26 30
170-35013 18 9 170-35084 90 1 200-32698 44 46 220-32674 24 28
q 170-35014 12 22 170-35085 92 1 210-19470 2 22 220-32676 46 9
< 170-35015 24 17 170-35086 86 2 210-19470 12 18 220-32678 46 2
170-35016 24 18 170-35087 82 23 210-19470 14 23 220-32680 8 62
U 170-35018 24 25 170-35088 80 26 210-19470 26 14 220-32680 30 20
170-35019 86 1 170-35088 82 28 210-19470 28 15 220-32680 32 17
E 170-35027 20 16 170-35089 80 24 210-19470 52 19 220-32680 34 21
170-35028 24 11 190-32583 86 4 210-19470 54 30 220-32680 36 27
m 170-35029 24 12 190-32595 86 3 210-19470 56 39 220-32680 40 18
170-35030 26 5 190-32599 86 4 210-19470 58 7 220-32680 42 34
2 170-35032 20 19 190-32670 86 8 210-19470 60 37 220-32680 44 31
170-35033 20 11 190-32689 86 5 210-19530 50 9 220-32682 46 27
D 170-35034 26 16 190-32917 88 13 210-19532 34 12 220-32683 80 25
170-35035 26 15 190-32923 74 5 210-19532 42 30 220-32683 82 24
Z 170-35036 26 17 190-32923 76 5 210-19532 44 44 230-16167 20 29
170-35037 26 4 190-32931 46 19 210-19533 8 42 230-32195 18 38
170-35039 26 28 190-32933 90 1 210-19533 38 13 230-32269 26 6
170-35040 20 13 190-32934 90 2 210-19533 46 23 230-32276 12 21
170-35041 22 13 190-32935 92 1 210-19533 56 33 230-32356 18 20
170-35042 22 12 190-32936 80 23 210-21043 34 25 230-32511 18 11
170-35043 26 18 190-32936 82 22 210-21043 42 37 230-32547 88 5
170-35044 24 13 190-32937 80 30 210-21043 44 52 230-32549 88 9
170-35045 26 2 190-32937 82 36 210-21556 26 7 230-32588 2 12
170-35046 26 1 190-32938 80 31 210-21556 28 17 230-32618 18 35
170-35047 20 10 190-32938 84 1 210-31017 16 31 230-32647 88 3
170-35048 22 9 190-32947 50 54 210-32109 74 2 230-32739 20 31
170-35049 22 8 200-28721 8 61 210-32109 76 2 230-32743 88 11
170-35050 24 26 200-32245 16 13 210-32126 38 5 230-32745 82 32
170-35053 14 16 200-32245 32 5 210-32129 88 7 230-32747 92 2
170-35056 20 12 200-32245 34 13 210-32133 50 39 230-32753 18 36
170-35057 18 30 200-32245 42 40 210-32134 16 20 230-32754 28 6

908267/DP0904 153 PRINTED IN USA



NUMERICAL INDEX

Part
No.

240-32117
246-26719
250-32602
250-32605
250-32605
250-32609
250-32609
250-32609
290-13537
290-13537
290-32320
290-32320
290-32426
290-32581
290-32582
290-32583
290-32584
290-32587
290-32588
290-32589
290-32590
290-32591
290-32592
290-32592
290-32593
290-32594
310-15859
310-15859
310-18364
310-19471
310-19832
310-26839
310-26840
310-27919
310-27919
310-27919
310-29166
310-32290
310-32322
310-32352
310-32392
310-32407
310-32411
310-32411
310-32411
310-32470
310-32470
310-32557
310-32561
310-32563
310-32617
310-32638

Page
No.

16
48
16
18
78
30
36
44
34
44
30
32
30
16
16

8
38
36
32
36
54
40
54
56
44
44
50
52

4
50
60
16
36
32
34
44
16
54
10
36
24

100
34
42
44
16
58
88
86
58
46
60

PRINTED IN USA

Ref.
No.

18
29
29
17
45
17
10
10
22
18
60
17
28
14
18
13
19
34
34
18
28
53
13
26
19
24
35

(6 B@V]

27
24
1"
24
32

26
38
53

~NPhANOOBR~DN

-

Part
No.

310-32641
310-32641
310-32653
310-32676
310-32676
310-32678
310-32684
310-32686
310-32693
310-32693
310-32694
320-32689
320-32693
320-32696
320-32697
330-33118
330-33487
330-33722
330-33731
330-33736
330-33736
330-33742
330-33747
330-33748
330-33750
330-33753
330-33754
330-33755
330-33756
330-33756
330-33756
330-33757
330-33758
330-33759
330-33760
330-33763
330-33765
330-33766
330-33766
330-33766
330-33766
330-33766
330-33767
330-33768
330-33769
330-33770
330-33770
330-33771
330-33771
330-33772
330-33773
330-33774

Page
No.

16
16

18
48
48
46
80
82
80

78
82
80

NN

80
82
54

N

30

46
32
34
44
36
36
14
52
50
54
32
34
40
42
44
52

54
56
54
56
50
50
50

Ref.
No.

26
4
7

17
3
4

16

28

15
10

20
17
15

31
30
21

18
25

1"

1"
15
42

18
22
21
35
50

36
37
29
38
29
38
25
34
32

Part
No.

330-33775
330-33777
330-33795
330-33795
330-33798
330-33799
330-33800
335-32161
335-32203
335-32297
335-32297
335-32303
335-32306
335-32307
335-32308
335-32308
350-17647
350-27267
350-27267
350-27267
350-27267
350-27299
350-27518
350-32240
350-32240
350-32421
350-32421
350-32423
350-32423
350-32423
350-32423
350-32423
350-32423
350-32423
350-32424
350-32424
350-32424
350-32424
350-32424
350-32424
350-32424
350-32424
350-32426
350-32499
350-32552
350-32552
350-32565
350-32565
350-32578
350-32580
350-32580
350-32583

154

Page
No.

46
60
80
82

N

46
24

18

82
82
80
82

18
20
22
88
80
80
82
18
20
18
20
24
26
28
80
82
18
20
22
24
26
28
80
82
18
18
22
24

18

80

82
80

Ref.
No.

16
1
19
18
30
33
67
8
35
18
4
4
3
4
20
17
24
9
6
8
7
12
4
28
29
37
28
19
15
5
25
10
27
30
12
24
18
9
23
7
13
10
21
25
3
30
22
2
16
16
14
3

Part
No.

350-32599
350-32599
350-32600
350-32601
360-32598
360-32599
360-32625
360-32625
360-32653
360-32655
370-32198
370-32200
370-32202
380-32255
380-32379
380-32385
380-32400
380-32407
380-32424
380-32425
380-32427
390-15909
390-15909
390-15909
390-29164
390-32773
400-10541
400-10541
400-13676
400-13676
400-13676
400-13676
400-13676
400-13676
400-20103
400-20715
400-20715
400-20715
400-21568
400-30803
400-30803
400-30803
400-30803
400-32242
400-32252
400-32412
400-32475
400-32476
400-32526
400-32535
400-32554
400-32554

Page

Ref.
No.

e
£
=
Z
o
-
=
S
.
=
=
=
7

908267/DP0904



NUMERICAL INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No. No. No. No.

400-32557 24 31 420-35877 60 19 | 420-36168 66 40 | 425-34695 100 14
400-32562 4 15 | 420-35918 18 23 | 420-36170 54 23 | 425-34695 106 2
400-32572 74 3 | 420-35986 2 13 | 420-36179 40 2 | 425-34698 106 23
400-32572 76 3 | 420-36001 52 30 | 420-36179 42 10 | 425-34699 106 26
400-32573 24 29 | 420-36002 52 31 420-36179 44 14 | 425-34701 132 3
400-32574 80 22 | 420-36004 65 21 420-36251 10 12 | 425-34704 132 27
400-32574 82 21 420-36027 54 16 | 420-36255 60 29 | 425-34705 132 28
400-32575 80 10 | 420-36027 56 35 | 420-36258 14 4 | 425-34707 132 26
420-18160 12 19 | 420-36041 10 2 | 420-36283 66 36 | 425-34707 132 32
420-18757 48 17 | 420-36071 58 1 420-36284 66 37 | 425-34718 128 20
420-20293 6 35 | 420-36072 60 4 | 420-36292 50 20 | 425-34721 96 4
420-28290 65 1 420-36074 12 8 | 420-36292 54 20 | 425-34722 96 5
420-32441 10 7 | 420-36075 12 1" 420-36322 62 4 | 425-34725 96 11
420-33337 14 24 | 420-36076 12 12 | 420-36323 62 6 | 425-34726 96 12
420-34480 50 16 | 420-36078 12 14 | 420-36329 58 5 | 425-34729 98 14
420-34557 54 15 | 420-36079 12 10 | 420-36329 60 35 | 425-34730 96 6
420-34558 54 14 | 420-36080 12 1 420-36330 62 7 | 425-34731 96 20
420-34769 6 32 | 420-36086 52 28 | 425-34636 6 6 | 425-34732 96 13
420-34775 2 26 | 420-36091 52 20 | 425-34636 126 4 | 425-34733 98 15
420-34798 88 8 | 420-36092 52 20 | 425-34639 102 14 | 425-34733 98 16
420-34839 2 27 | 420-36097 14 3 | 425-34640 102 13 | 425-34733 100 11
420-34900 8 44 | 420-36098 14 425-34641 102 10 | 425-34733 102 3
420-34933 10 8 | 420-36100 60 23 | 425-34642 102 8 | 425-34733 102 49
420-34940 8 74 | 420-36112 65 22 | 425-34643 102 15 | 425-34737 98 1
420-35019 12 9 | 420-36114 54 18 | 425-34644 102 16 | 425-34738 98 4
420-35213 50 56 | 420-36116 10 1 425-34645 102 18 | 425-34739 98 5
420-35257 62 8 | 420-36120 50 14 | 425-34645 102 19 | 425-34740 98 6
420-35299 6 10 | 420-36124 46 24 | 425-34645 132 19 | 425-34740 102 41
420-35319 26 8 | 420-36125 66 38 | 425-34645 132 20 | 425-34741 98 7
420-35319 60 33 | 420-36127 66 27 | 425-34646 102 17 | 425-34743 98 9
420-35410 50 37 | 420-36132 52 16 | 425-34647 102 21 425-34744 98 12
420-35454 46 12 | 420-36133 50 15 | 425-34647 132 21 425-34744 126 11
420-35458 54 31 420-36134 50 24 | 425-34649 108 5 | 425-34744 132 11
420-35458 56 40 | 420-36140 50 23 | 425-34649 132 25 | 425-34745 98 13
420-35559 50 21 420-36141 50 22 | 425-34656 104 4 | 425-34745 102 42
420-35559 54 20 | 420-36142 52 32 | 425-34659 106 27 | 425-34745 132 15
420-35560 52 30 | 420-36143 52 33 | 425-34660 106 28 | 425-34746 98 17
420-35569 6 27 | 420-36144 52 34 | 425-34666 124 9 | 425-34747 98 18
420-35602 6 29 | 420-36145 52 35 | 425-34667 124 13 | 425-34747 100 13
420-35619 65 18 | 420-36146 52 36 | 425-34669 128 3 | 425-34747 104 16
420-35629 66 32 | 420-36147 52 37 | 425-34670 128 4 | 425-34748 98 19
420-35630 66 31 420-36148 52 38 | 425-34673 98 3 | 425-34749 98 20
420-35655 36 32 | 420-36149 60 3 | 425-34678 120 2 | 425-34750 98 22
420-35655 38 26 | 420-36149 65 23 | 425-34680 118 53 | 425-34750 98 23
420-35656 60 30 | 420-36150 50 1" 425-34681 98 11 425-34750 132 7
420-35719 52 21 420-36151 50 12 | 425-34681 132 8 | 425-34751 98 24
420-35720 52 22 | 420-36152 50 55 | 425-34683 114 1 425-34753 100 8
420-35751 66 33 | 420-36157 54 28 | 425-34686 14 17 | 425-34754 100 2
420-35757 65 19 | 420-36161 66 26 | 425-34688 6 2 | 425-34756 100 3
420-35783 65 20 | 420-36163 66 26 | 425-34693 106 11 425-34757 100 15
420-35852 8 36 | 420-36166 50 10 | 425-34694 106 14 | 425-34759 100 17
420-35855 60 32 | 420-36167 66 39 | 425-34695 100 1 425-34760 100 18

e
£
=
Z
p
E
=
S
=
=
=
=
Z

908267/DP0904 155 PRINTED IN USA



NUMERICAL INDEX

Part
No.

425-34761
425-34763
425-34763
425-34765
425-34765
425-34765
425-34766
425-34766
425-34768
425-34769
425-34770
425-34770
425-34771
425-34772
425-34775
425-34776
425-34776
425-34779
425-34780
425-34781
425-34782
425-34783
425-34787
425-34788
425-34789
425-34790
425-34791
425-34793
425-34795
425-34796
425-34796
425-34797
425-34800
425-34802
425-34803
425-34803
425-34804
425-34805
425-34805
425-34807
425-34808
425-34809
425-34810
425-34810
425-34811
425-34812
425-34813
425-34814
425-34815
425-34817
425-34818
425-34827

Page
No.

100

98
132
100
102
108
102
130
102
102
102
132
102

98
102
102
132
102
102
102
102
102
102
102
102
102
102
102
102
102
132
104
108
108
108
132
108
108
110
104
104
104
104
106
104
104
104
106
106
106
106
126

PRINTED IN USA

Ref.
No.

20
25
13
12
38

3
39
13
46
47
48

2

1
10
50
24
29
12
11
25
20
51
27
28
29
33
36
37
23
22

N
N

—

—_

-_—
N O ONPEANOTTAONDN 0PRSS OONOO®

-

Part
No.

425-34827
425-34828
425-34831
425-34849
425-34857
425-34859
425-34860
425-34861
425-34862
425-34863
425-34864
425-34882
425-34883
425-34884
425-34895
425-34903
425-34904
425-34905
425-34906
425-34907
425-34914
425-34915
425-34916
425-34916
425-34920
425-34921
425-34922
425-34923
425-34924
425-34925
425-34926
425-34927
425-34941
425-34942
425-34943
425-34949
425-34951
425-34967
425-34985
425-34991
425-34993
425-34994
425-34996
425-34997
425-34998
425-34999
425-35164
425-35206
425-35206
425-35329
425-35424
425-35429

Page
No.

132
132
132
132
116
116
116
116
116
116
116
118
118
118
116
124
124
124
124
124
126
126
126
126
126
126
126
126
126
126
126
126
120
120
120
120
120
132
128
128
128
128
128
128
128
128

98

98
110
126
132
100

Ref.
No.

31
4
5

16
8

10

14

15

16

17

18

52

54

55
4
5
6

10

1"

12

15

16

19

N
N

-_—
A O 00O N WO OO NO WNN

= N =
o © O

N = N 2 NN = = 2N
D W s W =2 0NO©OON WA

Part
No.

425-35431
425-35432
425-35433
425-35434
425-35434
425-35435
425-35447
425-35448
425-35465
425-35477
425-35482
425-35773
425-35773
425-35931
425-35936
425-35937
425-35950
425-35951
425-35952
425-35953
425-35954
425-35959
425-35959
425-35973
425-35977
425-35997
425-35999
425-36007
425-36186
425-36187
425-36195
425-36202
425-36203
425-36204
425-36233
425-36234
425-36235
425-36238
425-36239
425-36240
425-36241
425-36242
425-36243
425-36244
425-36245
425-36246
425-36247
425-36248
425-36248
425-36249
425-36250
425-36251

156

Page
No.

102
102
102
102
132
108
106
106
116
128
128

130

96
106
106
120
120
120
120
120
126
132
126
114
130
130
106
104
104
116
130
130
130

14

14

14

96

96

96
132
100
102
102
102
108
110
110
132
110
110
110

Ref.
No.

26
30
40
44
18
1
8
12
5
11
19
3
1
17
21
22
4
5
6
15
16
17
9
1
2
10
11
17
13
14
9
8
9
12
19
20
21
1
9
10
17
10
4
34
45
2
1
2
24

~N O O

Part
No.

425-36251
425-36252
425-36253
425-36254
425-36256
425-36257
425-36262
425-36263
425-36265
425-36266
425-36267
425-36269
425-36272
425-36273
425-36277
425-36278
425-36284
425-36286
425-36287
425-36288
425-36289
425-36290
425-36290
425-36291
425-36292
425-36292
425-36293
425-36294
425-36295
425-36296
425-36297
425-36298
425-36299
425-36300
425-36301
425-36302
425-36303
425-36304
425-36305
425-36306
425-36307
480-32362
480-32362
480-34646
954-01831
981-01931
983-01933
983-01933

Page
No.

132
104
106
106
100
112
132
132
116
116
116
118
120
120
124
124
126
126
126
132
126

128
128
128
128
128
122
128
128
128
128
128
128
128
130
130
130
130
130
130

36
44
56

54
56

Ref.
No.

e
£
=
Z
o
-
=
S
.
=
=
=
7

~NOo Ok WN

908267/DP0904



O-RING TABLE

‘IB,!

FITTING GEHL

THREAD DIA"\{IEIER DIAI‘\{'BE,TER PART
SIZE NUMBER

9/16 - 18 0.468 0.078 055897

3/4 -16 0.644 0.087 055896

7/8 - 14 0.755 0.097 055898

1-1/16 - 12 0.924 0.116 048953

1-5/16 - 12 1.171 0.116 058674

1-5/8 - 12 1.475 0.118 077970

Recommended Coupling & Adapter Installation Torque Specifications

For JIC 37° and 45°

(17 LAl =
For SAE “0" Ring Boss (Steel) (Machined or Flared)
Size Ft-Lbs Steel
Dash Fra(clzzlc;nal Minimum | Maximum Size Ft-Lbs
3 3/16 8 10 Dash | F"2C09"! | Minimum | Maximum
-4 1/4 14 16
-5 5/16 18 20 -4 1/4 10 11
-6 3/8 24 26 -5 5/16 13 15
-8 112 50 60 -6 3/8 17 19
-8 1/2 34 38
-10 5/8 72 80 -10 5/8 50 56
-12 3/4 125 135
-14 7/8 160 180 -12 3/4 70 78
-16 1 200 220 -16 1 94 104
-20 1-1/4 210 280 -20 1-1/4 124 138
-24 1-1/2 270 360 -24 1-1/2 156 173
-32 2 219 243

908267/DP0904 157 PRINTED IN USA



SECTION E: SCHEMATICS

Hydrostatic/Hydraulic Schematics . . . . . . . . ... ... ... ....... 157
Electrical Schematics . . . . . . . . . . ... ... 158
Engine Harness Schematic™*. . . . . . . ... .. .. ... ... ........ 162

*MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.

7
O
o
§
=
am
@,
75

SECTION E

PRINTED IN USA 158 908267/DP0904



HYDRAULIC/HYDROSTATIC SCHEMATIC

L1rL

p

£81 SSOUNV

L1

(T0ds @s T
FIITRE HLING

WIvn 1317
1135 MOLY3

3701 HIIH WdM 0ZZC

LINM

13AIT 473

159 PRINTED IN USA

908267/DP0904



ELECTRICAL SCHEMATIC

Older Electrical Schematic -
3635 Models: SN 00001174 and Earlier.
3935 Models: SN 00001336 and Earlier.

SWITCH, BRAKE
090-32472

SWITCH, GLOW PLUG
090-32441

ENGINE
COOLANT
TEMPERATURE FUEL GAUGE

{CPTION) G132200 HOURMETER |

G131159

20E RED

7 BRN
O1AA BLE

-

¥
OIE Bl

RH FLASHER
016, BLK
— 08

G, BLK

43 oR

1 (¥
L

01G, BLK

38 _F)

L# FLASHER
016G, BLK

y 010 _BLE

SE BRN

HYD TEMP SWITCH 090-32164

j

5 |

BRAKE
SOLENDID

s

HYD VALVE LOCKOUTS

AUXIL | ARY SWITCH
1oN,

TILT

RED 55

@i g

fl-i,;
L

208 BD, 10N TI0M

CIRCUIT BREAKER 15A

6 A 21 W, START
1 T
30056-8
| MR L 40 BN 1 SIS
E =5 CIRCUTT BREAKER 154
% W 63 R0ROPS ACC'Y

C\! RCUIT BREAKER 154

4 2.1 BB ACCT

CIRCUIT BREAKER 154

13 RED
) FED
Srarl | 01 aE
286 RED
[T
LEGHT @ O1Y, BLK

=) ] SEAT BELT
[e1] WARNING. T IMER
| 420-36100
= =
=7
Bl 5 = |
| l&Ji ]51 ELMO
g C_Eﬂcu
- L i _m
i /
B E 2
o H E i 4
- 3 2 EF £ 8
m
g8 g 53 9
&
i
G oo
3movEL
g
-3

BUZZER

ENGINE HARNESS
420-36071

MAIN ROPS HARNESS
420-36072

PRINTED IN USA

Plgi< (O~ Intgtp PielF kwm o b

DEUTSCH COMNECTOR —=

,|

FUEL CUTOFF SOLENOID
425-35925

25 RED

010 BLK
22A WH, 12 GA 8
]

ENGINE WATER TEMP SWITCH
425-34683

ENGINE WATER TEMP SENDER
425-36285

ENGINE QIL PRESSURE SW1TCH
425-34684

RELAY
N\ 420-35602

11A RED

GLOW
PLUG

308y

OiL BLK

24 LT BLUE

10A RED

SEAT BAR
AL IL 1 ARY)
W ALK
120 RED .
124 RE
S
SEAT
(LIFTTILT
AKE  START) % QIN BLK
|7 ‘@874l 12 rep
12C_RED
STARTER  |20®g5 o]
LQ@ 01 BLK
8 74| 228 WH

METRI PACK —
POWER COMNECTOR

160

4N-m§;&E
BATTERY 129268
908267/DP0904



SECTION NOTES

908267/DP0904 161 PRINTED IN USA



ELECTRICAL SCHEMATIC

T — — AUXIL IARY SWITCH
1 ‘ c / " OPTION
. .
Newer Electrical Schematic - | | 1 . | * e
N
HYD VALVE LOCKOUTS
3635 Models: SN 00001175 and Later. ‘ g ‘ L+ O ‘
w 2 _
3935 Models: SN 00001337 and Later. | & | s at | Aux || TILT LT
3 |4 o ) liA’T ﬁ
% | | s | o @
Y a ENG INE ol |® =| |e RH FLASHER g g
$ : COOLANT f = ol |3 8 |2 016, 8Lk oo
o 3 TEMPERATURE FUEL GAUGE Zlg - 2 1S N * = =
N 3 Z(8 < S =8 oR
<3 3 A . OPTION) 137418  HOURMETER | @ = [ ‘ -
& 137113 072340 1, 5 © \ \
= 2 ® % ,E% PERITE "~ AIROTRONICS
e ne h ALT RNATE TIMER CONNECTION |[ALTERNATE TIMER CONNECTION TAIL 56 _BLU
— LIGHT HYD TEMP SWITCH g;nyss
-32164
|98 | |+@e| SEAT BELT o ek 090-3216
D TAIL LIGHT WARNING TIMER @ 45 OR OFT\gthEAg;g §ggggUWN
, 38 PU
) HEAD L IGHT ] éﬂ _ 420-36100 /4 REAR [
12v [ M IGNITION - 3 PULL COIL
] WARNING @ ' o —9 LIGHTS RED 12 V + ‘ WHITE
P q_ ol [ I—I T4 2 E;G-Gg;’( GROUND GROUND
2 12v T -
MH @ INPUT O HORN KIT 010 BLK | ELACK 2V BLACK
= o REAR LIGHT | POS  GRD UOUTPUT (OPTION) I GROUND INPUT HOLD
3 i 3 & 1 LH FLASHER 58 BRN S FR()M PANEL RED
o 2 al & e ) NC C[ 1
8 Y = D\L F’RESSURE -
:é E § e | i g;c. ALK ? BRAKE HYORAULIC TEWP ‘ SELIE I |
g ol 5 - \ a ® \
° N 1 ¥? S [ 5 5 2 SOLENOID | |
= I = 4 ° x| = e e |
HI = = =N s e a8 s 2 T |
=1 —a o o o 2 - x|
g b 2 '] aly glPrBE 4 es =i A x ] | BACKUP ALARM KIT > I | I
o g g 2l || B8 wlgom = z 3| 854338 3 & x| (OPTION) < Il
=l sl == 3] i a S =z = u
START BAT 16N < g | [l 2% 3| 3 3 4 z 3 o w zZ g & z = | |
27, WHT 10, RED 20, RED . glo S slesE = I 32 8 g o 3 Q s 1< o 39 M |
! WIT S [GRW < = o & S x(& J— J— |
T | W B 5 mu‘ R
|
.‘ } BES ‘ |
| @ T % c¢‘ | | |
- o & ‘ o
— = — | —|— — -l 4+ ---l+r----+-++--+---—|--"-—- " —_ - === 25C RED ENGINE | I
41 LH HEADL IGHT [
E 01R BLK PRESSURE | ‘
s | ! !
|
é ”420RGN ! } ;
MUSTANG -
IGNITION b 44 RN 33A YEL }4 25 RED 25 RED | |
SWITCH 01D BLK 010 BLK | |
090-32025 38A PU 21F WH, 12 CA 21F WH, 12 GA % ‘
32A PK >r
o | HOLD RED HOLD RED FUEL ‘
] PULL COIL Wt PULL COIL WHT | CUTOFF |
| GROUND BLK
s | |
- - B - - ]
I -
o
I o | D%
| |
o
| | BUZZER < x:ﬁﬁ’, ! DELAY TIMER (184331)
| ol 5 IF AUTO SHUTDOWN MODULE (420-36280) |
‘ O|m| ™ R IS USED, (184331) MODULE IS NOT NEEDED |
\ | <|| < 0
P 20A RD, IGNITION Mol O
@ ‘ ‘ CIRCUIT BREAKER 15A | | e e
|
21 WH,START I BAT I
[
6 | TYF"\{{?ECYCUNG
;ggEEEABCDLE HERSEE 32 PK ENGINE WATER TEMP SWITCH
L“ — 40 GRN,LIGHTS P’
(E \C\R UIT BREAKER 15A [ 425-34683
4 \ 63 RD,ROPS ACC'Y ﬁ “
QRCU\T BREAKER 15A | ENGINE HARNESS |
4 62 Y, REAR ACC'Y I 186891 A 0TA BLK | 39 BRN ENGINE WATER TEMP SENDER
AN [ 425-36285
CIRCUIT BREAKER 15A | L
I FUEL SENDER
13 RED
— FrTeT SEROER 33y ENGINE OIL PRESSURE SWITCH
TEysibu | | HARNESS |
0 [12A RED) ‘ | 420-34548
01 AE 354 CIRCUIT — "~ —
DELAY oy BREAKER ° 11 _RED
12v 420-35569 | 10 RED
- ——25ARel| | | | 1 le
25K RED;
RELAY
DOME @ | Y\no—}ssoz ia D |
™
LIGHT 4 01Y, BLK ‘ 30855 R |
cLOW
MAIN ROPS HARNESS PLUG 6 OIL BLK AIR
420-36072 PREHEATER
boor OPTION 830600 879 @87A 34 | T BLUE
PRESENT 10A RED GROUND CABLE
N.C. 30255157 wn | 420-20293
| | SEAT BAR @ | 118 RED
CLOSED | A | 258, RreD (AUXILIARY) 657 | otw 8Lk e —— S
c | 34, OR (87@ @87A| 12D RED - 228 WH 12 CA \ BATTERY CABLE
420-34769
SEAT SWITCH H — F_| 128 RED 12A RED
H | 58. BRN 30@g5 151 wH
: J [ 23TT BLU SEAT |
k | 44 GRN (LIFT,TILT s@] 01N BLK | STARTER
SEAT BAR | _ [ T L | 42 GRN BRAKE, START 425-35508 BATTERY 129268
T M| 43 OR 87g @874l 12 RED
o 52, WH B | 62, Y @
12C RED
B2y 30@g5, 121 WH
S| S PK STARTER s@ |
I-39-pERN 01P_BLK
‘ U [ 57 WH 87 87Al 228 WH ‘
| v | 38. PU
] Y
[ X | 21 WH f - - - - -
DEUTSCH CONNECTORE
A | 10, RED
| 8 | 01, BLK

PRINTED IN USA

METRI PACK
POWER CONNECTOR

162

908267/DP0904



SECTION NOTES

908267/DP0904 163 PRINTED IN USA



ENGINE HARNESS SCHEMATIC

N 1 WIRE END 2
(O NOTES:
ORAG WFo TERW | e | wrG acc [ wwe | it 10 | | ORI —m2| covor |, K<l Tvpe| wrG TeRw [ mwc | wrG acc | wwe | waT 0 [ ORAG ; K{V/‘\EEEggPEO\‘/ER?éE 1‘54 ngAéLKSéEA\FgR 10 GA.
3 3 ENG. GND 19193-0278 3007 ™ | o1 5 BLK 31 SXL 12052172 7561 12034170 3532 ROPS MAIN PWR. N .
Newer Englne Harness Schematic - . o0 olss02m | 3007 ETTI T S T ik 3. ALL CONNECTOR VIEWS SHOWN ARE REAR VIEWS
FUEL_SHUTOFF 42100-2 4233 o8 | 1] Bk - | oxL SIA 4. ALL DIMENSIONS ARE FROM THE FRONT OF TERMINAL
n] ENGINE 7o roa seoer— T s T | imvezer ] g .
. TO FUEL SENDER 12124582 127¢ 12015284 4003 01¢ 1 GXL S18
3635 Odels' SN 00001175 and Later' WATER TEMP. BRAKE SOL. 2124582 127¢ 12015284 4003 010 1 5 GXL S18 5 gELTE(E)NT gEAggNNg?XOROIg TEWECBRE/?EOUSW FE)O I NF 016
AUX._PONER 2124582 127 12015359 3094 0| 2 g GXL S8 . : , ) , , , , ,
3935 Models: SN 00001337 and Later. SENOER TG0t T oL || vom | toorge [ o [ —Tou S 6. SPLICE: BLACK, OTH, 01J. O1L. O1M. OiN. O1P
Mwswgﬁggsg& REAR TAIL LIGHTS 2124580 309 12015359 3094 oic_ | 2 g GXL S18 7 SPLICE: RED. 12A. 12B. 12C. DK. BLU 56. YEL 57
ENG_GND 19193-0278 3007 ™1 3 Q1H S - SXL S28 S2 N N . . . . N .
ESSEéngEE"EAC‘]QAL' LOCKOUT LIFT SOL. 12124582 1278 | 12015084 4003 o[ 1 20| ox S 2 8. SPLICE: RED, 12A, 12D, 55C
% . . e o e . = 9. FEMALE SLIDE TERMINALS (TO RECEIVE .25 X .032 BLADE
= SEAT BAR 71} 9 iz0Ts%88 003 o T ox = =3 TERMINAL PER SAE J858A) WITH INSULATING SLEEVE. (TIP)
s SEAT BELT 10847 7129 | 12015284 4003 o1 7 [ ) s2 10. ALL RING TERMINALS ARE INSULATED AND CONFORM TO
STARTER RELAY 10847 9 12015284 4003 (13 7 OXL I 52 SAE J561B
FUEL SENDER 10142002 0905 O1R 17 OXL 12124580 3097 12015284 4003 TO FUEL SENDER .
35A CB 100917€02 0964 M2 1 10 5 El 40 SXL 12052172 7561 12034170 3532 ROPS MAIN PWR. 1 “ N D ‘ MENS ‘ ON TOLERANCES °
35A CB 100917602 0354 V2 ) x| 3 El (£ E 12110845 7745 | 12015360 4052 SEAT BAR +1.00 INCH FOR DIMENSIONS OVER 10 INCHES
STARTER 110634AK01 4053 ™3 [l 11 5 El B SXL 100317602 0964 3 35A CB +.50 INCH FOR DIMENSIONS UNDER 10 INCHES
STARTER 110634AK01 4053 ™3 11A 11A 3 RED - CXL 12110845 7745 12015360 4052 GLOW PLUG
ENGINE s STARTER 0RO 053 v g 8 T35 Reo o Toioe0z 98 3 iR 12. PLUG UNLOADED CAVITIES IN DEUTSCH CONNECTOR HDP24-21SN
PRESSURE PUMP 3 12 12 3| _RED [ ox 12110845 7745 | 12015360 405 SEAT BELT WITH CAVITY PLUG 114017
WATER TEMP. 4 128 a3 Reo [ ox | rortosss | 7ms | iz0t530 | 4050 SEAT BELT 13. SOLDER TERMINALS ON WIRE 10 GA AND LARGER
MAC PART NO 5 T 3 N O 0 1T 1 TR R 14. MFG TERMINALS AS SPECIFIED OR EQUIVALENT ARE ACCEPTABLE
MWC 10030 N S3A 120 12 El N GXL 12110845 7745 12015360 4052 STARTER RELAY '
ESSEX TERMINAL; S4A 120 120 3 El ‘ GXL 12110845 7745 12015360 4052 SEAT BAR RELAY
' STARTER RELAY 12110847 1129 12015284 4003 21 2 H - GXL 0462- 141 3887 ROPS_CONN.
2.00 /br 2 START 110720601 1775 M4 3 224 2A H - GXL 60253-2 5325 FUEL SHUTOFF
(3@1 START 110720601 1775 M4 3 228 228 WHT - GXL 12110845 7745 12015360 4052 STARTER RELAY
GLOW PLU 12110847 1129 12015284 4003 23 23 LT.BLU - GXL 0462- 141 3887 ROPS_CONN
CLOW PLUG 12110845 7745 12015360 4052 24 24 LT.BLU - GXL 101028802 0377 3 AIR_PREHEAT
CO‘;Q%é§C‘)RCO§w'\EgIggQD FUEL SHUTOFF 42100-2 4233 258 258 RED - OXL | 0462-201-16141 3887
BODY 71 é3721 28 OR ENG. WATER TEWP. 551615804 0956 2 32 32 PNK - GXL 3887
'712372225 ENG. 0IL 551615804 0956 2 33 33 YEL - GXL 3887
REAR VIEW TO FUEL SENDER 12124582 1278 12015284 4003 34 34 ORG - GXL 3887
FUEL SENDER 10142002 0905 3 34 34 ORG - OXL 3097 12015284 4003 0
. ALT 42100-2 4233 BRN 5 OXL SSA 3
174" STUD ALT 42100-2 4233 0K .BLU - OXL 3887
TEMP. SWITCH 41274 4232 3 PUR . OXL 3887
A‘R ENG. WATER TEWP 551615804 0956 2 BRN . OXL 3887
PREHEAT El REAR TAIL LIGHTS 12120974 4 4; GRN g XL 3887
REAR TAIL L IGHTS 12120974 43 43 1 GRN 46° GXL 3887
FLASHER OPTION 12124562 1278 12015284 4003 “ “ 1 GRN 46° GXL 3887 TILT SOL
SEAT BELT 12110847 129 12015284 4003 51 51 1 WHT 31 GXL 3887 N
SEAT BAR 12110847 1129 4003 52 52 1 WHT 35 GXL 3887
LOCKOUT AUX. SOL. 12124581 4325 12015360 4052 55C 55C RED 19 GXL S48 3
SNAP CONNECT ION S3 S38 3 56 OK.BLU [ 36 GXL 12124582 1218 12015284 4003 LOCKOUT TILT SOL.
FACES uP S3A 3 51 YEL - GXL 12124582 1278 12015284 4003 LOCKOUT LIFT SOL.
BRAKE SOL. 12124562 1278 12015284 4003 58 BRN 2 GXL_| 0462 14| 3887 ROPS_CONN. zém}gg‘;é%
DK BLU 386 PLUGGED S5 S58 3 62 E 5% | OXL | 0462-209-16141 | 4641 ROPS_CONN. TERMINAL : 12124582 (2)
'AUX_PONER 12124582 1278 12015359 3094 24 624 £ 5| XL 556 3 S SEAL: 12015284 PAQEERHA;ERT
BRN (35) N AUX_PONER 3 628 628 El . GXL 12124580 3097 12015359 3097 AUX._PONER NO. 12015791
AUX_POWER 3 OIEE O1EE : GXL 12124580 3097 12015359 3097 AUX._PONER CAVITY PLUG  FLASHER
< 12010300
OPTION
~N
ALTERNATOR ~ o KAD bass
~ .
~ TERMINAL : 12124582
N SEAL: 12015284
SUMITOMO CONNECTOR
HOUSING PART NO. 6189-0443 ! W
TERMINAL PART NO. 8100-0461 / 9\3
WIRE SEAL PART NO, 7165-0395 / = e
DUMMY PLUG PART NO. 7160-9465 6 T 27 N
REAR VIEW
q PIN WIRE WIRE
/’ ‘ ) N, . COLOR TERMINAL PACKARD PART REAR TAIL/
. WORK L IGHTS
1/4° STUD SIDE A SIDE B A 258 1664 RED 0162-201-16141 166K TERVINAL; 12124582 (2)
24- 8 62 A * YEL 0462-209-16141 | ALTERNATE 0462-203-12141 SEAL; 12015323
S5 CIRef | om?. m? e ez oRG T4GA TERMINAL; 12124382 (1)
#10 STUD 3 SIDE A , SIDE B BLK (01A) | 106A 166 6 DEUTSCH 112263-90 (TAL) § 34 1664 0462-201- 16141 SEAL; 12125323
~ CRel | 2| CIRQY | BLK (01B) | 166A | BLK (01E) | 140K -
wm 1%8? E%%é; %710 10 i oy v oy i o) e [ aue (o) [ ] DEUTSCH 24110012405 (PLASTIC) c —
YEL (624) | 146A BLK (016) [ 146A | 3 128 160A RED 0462-201-16141
. z | BLK (01C) | 160K S
2 | H 58 1664 BRN 0462-201-16141
STARTER 5 X 6.5 | 6.5 8 8 4 5 =
5 5/16*" STUD 166A LT BLU 0462-201-16141
WEQLWKQJWI)OGZ/ZS o1 PACKARD PART RoPS K 44 166A GRN 0462-201-16141
NO. 12065863 1668 0462-201-16141
BLK 10GA (01 ’ il ToRINL; 12052172 (2) CONNECTOR L 42 GRN e B
RED 10GA 112\ BLK 10GA {O1H TERINAL; 12124580 (2) SEAL; 12034170 M 43 166A GRN 201-
FUEL
P 36 1664 0462-201-16141
5/16° STUD CND, SHUTOFF BLY
YAZAK| PART — . R 51 1668 WHT 0462-201-16141
-
NO. 7123-2237 — .- 0 SECONDARY LOCK s 32 16A PNK 0462-201-16141
16 GA. TERMINAL 12059897 T 39 166A BRN 0462-201-16141
'?!P[:;A"zlggfwﬁf) ing 2 JN 12002054 u 52 166A WHT 0462-201-16141
ADD MATE T v 38 166A PUR 0462-201-16141
AMP; 60253-2 (1
PACKARD PART (m SIDE A . SIDE B . W 33 166A YEL 0462-201-16141
YRul AL 19724580 (2) S3 Oeef o CiRG} | X 21 16A 0462-201-16141
SEAL : 12015359 SIDE A SIDE B ;g ((::g }Q: RED (550) | 70k ROPS MAIN SXL WIRE TYPE ALLOWED
ADD HEAT SHRINK TO WIRE ENDS PACKARD PART cRel | 2] cief |2 POWER
ND. 12010973
ENg‘\LNE w}c prva TERINGL : 19199982 (2) RO (12) | 1204 RED (128) | 160 5%4
WIC10030 SEAL: 12015284 RED (12) | 126A | OK.BLU (56) | 16CA 6 I 16
ESSEX TERMINAL ; YeL (57) [ 160e
AUXIL | ARY 551615804 \ |
ER z = oS | 3
FUEL |
F[JL‘:(R) SENDER LOCKOUT \ Ik A vl
5 10 sTw (2 1vP) LIFT S0L., |_CIR} | mm7] CIRCJ | mn|
H o~ | 8K (010) | 166K | BLK (01H) | 106K
[ vt # 8K (O ALK (OR
ORG QS PACKARD PART ! a1 §m~§ ;g (o) 11668
6 (34) STARTER . es 3 | oo |
RELAY TERUINAL; 12124582 (2) 1 BK (0IP) | 1664
m“:;g‘gf;% . SEAL; 12015284 BLK (1)) [ 1664
QTY | MAC PN MFG MFG PN TERMIAL: 12121382 (2)
1 0336 PACKARD 12059897 PACKARD PART SEE NOTE 9
1 0650 PACKARD 12065863 NO. 12010973 PACKARD PART
5 1279 PACKARD 12010973 TERMINAL : 12124582 (2) TEWP SWiTCH ~ NO. 12015791
SEAL: 12015284 Z TERMINAL : 12124581
2 331 PACKARD 12015792 SEAL: 120715360
1 4018 PACKARD 12015793 5 [ IEE <5 1 ngﬂégz :
1 4019 PACKARD 12010996
2 4039 PACKARD 12015791 18 ST
4 1311 DEUTSCH 114017 e SEAT srom 100917€02
3 4020 PACKARD 12010500 (LIFT, TILT (AXILIARY)  RELAY 35 A
1 5175 YAZAKI 7123-2128 PLUC LT BLo)PLUGN\AT BLU BRAKE, START)  RELAY CIRCUIT BREAKER
1 1383 DEUTSCH 112263-90 .. @)} ity \ (o) RELAY
1 8619 DEUTSCH HDP24-24-21SN ~— ~
1 2671 PACKARD 12092054 85 8 87 85 &m &7
1 7120 YAZAKI 7123-2237 -t -
4 7952 PACKARD 12110539 STARTER TUSEAT - T~ sEaT GLOW PACKARD PART
4 7958 PACKARD 12110540 RELAY t(asu T ——_ BAR ~— PLUG - sgé(;»félw Locx
3 WWC WC10030 LIFT, TILT (AUXILIRY) T~ =~ RELAY .
BRAKE, START) LAY —— == PART 0. 12110540
RELAY ——_— = ALL 16 GA. TERNINALS
=~_ PACKARD; 12110847

PRINTED IN USA

PACKARD; 12110845
AND SEAL: 12015360

164

908267/DP0904



SECTION NOTES

908267/DP0904 165 PRINTED IN USA



Torque Specifications

Use these torque values when tightening GEHL hardware (excluding: Lock Nuts, and Self-

tapping, Thread Forming, and Sheet Metal Screws) unless otherwise specified.

Unified

Grade 2 Q

&

Grade 8 @

' Grade 5
National
Thread
Dry Lubed Dry Lubed Dry Lubed

8-32 19* 14* 30* 22* 41* 31*
8-36 20* 15* 31* 23* 43* 32*
10-24 27* 21* 43* 32* 60* 45*
10-32 31* 23* 49* 36~ 68* 51*
1/4-20 66* 50* 9 75* 12 9
1/4-28 76* 56* 10 86* 14 10
5/16-18 11 9 17 13 25 18
5/16-24 12 9 19 14 25 20
3/8-16 20 15 30 23 45 35
3/8-24 23 17 35 25 50 35
7/116-14 32 24 35 35 70 55
7/16-20 36 27 40 40 80 60
1/2-13 50 35 75 55 110 80
1/2-20 55 40 90 65 120 90
9/16-12 70 55 110 80 150 110
9/16-18 80 60 120 90 170 130
5/8-11 100 75 150 110 220 170
5/8-18 110 85 180 130 240 180
3/4-10 175 130 260 200 380 280
3/4-16 200 150 300 220 420 320
7/8-9 170 125 430 320 600 460
7/8-14 180 140 470 360 660 500
1-8 250 190 640 480 900 680
1-12 270 210 710 530 1000 740

Metric Grade 8.8 Grade 10.9 ‘@’ Grade 12.9 ‘@’

Coarse h— — h—

Thread

Dry Lubed Dry Lubed Dry Lubed

M6-1 8 6 11 8 13.5 10
M8-1.25 19 14 27 20 325 24
M10-1.5 37.5 28 53 39 64 47
M12-1.75 65 48 91.5 67.5 111.5 82
M14-2 103.5 76.5 145.5 108 176.5 131
M16-2 158.5 117.5 223.5 165.5 271 200

*All Torque Values are in ft-lbs except those marked with an * which are in in-Ibs.
For metric torque value (N-m) multiply ft-lbs value by 1.355 or the in-Ibs value by 0.113.




GeHL

Gehl Company 143 Water Street, P.O. Box 179, West Bend, WI 53095-0179 USA
www.gehl.com

908267/DP0904 © 2004 GEHL COMPANY PRINTED IN USA
All Rights Reserved.





